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1.0

2.0

3.0

SUMMARY OF TEST REPORT

It was found that the OFDM Subscriber Module - CSM58430, Model Number(s) 5790SM4
integrated with 10dBi single patch antenna and 15dBi reflector dish as tested as a CLASS I
permissive change meets the radio interference radiated emission requirements of the FCC
"Rules and Regulations"”, Part 15, Subpart C, Section 15.247 for operational in the 902-928 MHz,
2400-2483.5 MHz, and 5725-5850 MHz, Bands. Test report 15756 (tested on September 24,
October 14, 15, & 21, 2009) is referenced as the basis for this CLASS Il permissive change test
report.

INTRODUCTION

On February 10 to 17 2010, a series of radio frequency interference measurements was
performed on OFDM Subscriber Module - CSM58430, Model Number(s) 5790SM4 integrated
with 10dBi single patch antenna and 15dBi reflector dish, Serial Number: 0AOO3E3FFEBD. The
tests were performed according to the procedures of the FCC as stated in the "Methods of
Measurement of Radio-Noise Emissions for Low-Voltage Electrical and Electronic Equipment in
the Range of 9 kHz to 40 GHz" found in the American National Standards Institute, ANSI
C63.4-2003 & the FCC guidance document "Measurement of Digital Transmission Systems
Operating under Section 15.247 - March 23, 2005". Tests were performed by personnel of D.L.S.
Electronic Systems, Inc. who are responsible to Donald L. Sweeney, Senior EMC Engineer.

D.L.S. Electronic Systems, Inc. is a full service EMC/Safety Testing Laboratory accredited to
ISO 17025. NVLAP Certificate and Scope can be viewed at http://www.dIsemc.com/certificate.
Our facilities are registered with the FCC, Industry Canada, and VCCI.

Main Test Facility: O.A.T.S. Test Facility:

D.L.S. Electronic Systems, Inc. D.L.S. Electronic Systems, Inc.

1250 Peterson Drive 166 S. Carter Street

Wheeling, Illinois 60090 Genoa City, Wisconsin 53128
FCC Registration Number: 334127

OBJECT

The purpose of this series of tests was to determine if the test sample could meet the radio
frequency interference emission requirements of the FCC "Rules and Regulations”, Part 15,
Subpart C, Sections 15.205, 15.209 & 15.247 for Intentional Radiators operating in the Bands
902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz.
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4.0

TEST SET-UP

All emission tests were performed at D.L.S. Electronic Systems, Inc. and set up according to the
ANSI C63.4-2003, Annex H or following the guidelines in the FCC's "Measurement of Digital
Transmission Systems Operating under Section 15.247 - March 23, 2005". The conducted tests
were performed with the test item placed on a non-conductive table (table top equipment),
located in the test room. Equipment normally operated on the floor was tested by placing it on
the metal ground plane. The ground plane has an electrical isolation layer over its surface
approximately 7mm thick. The power line supplied was connected to a dual line impedance
stabilization network electrically bonded to the ground plane, located on the floor. The networks
were constructed per the requirements of the ANSI C63.4-2003, Annex H.

All radiated emissions tests were performed with the test item placed on a 80 cm high rotating
non-conductive table, located in the test room. Equipment normally operated on the floor was
placed on a metal covered turntable which is flush with the surrounding conducting ground
plane. The ground plane has an electrical isolation layer over its surface approximately 7 mm
thick. The EUT is separated from the turntable ground plane by a non-conductive layer. The
equipment under test was set up according to ANSI C63.4-2003, Sections 6 and 8 or following
the guidelines in the FCC's "Measurement of Digital Transmission Systems Operating under
Section 15.247 - March 23, 2005", as indicated in the test data section of this test report..
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5.0

Report Number: 16013

TEST EQUIPMENT (Bandwidths and Detector Function)

All preliminary data below 1000 MHz was automatically plotted using the ESI 26/40 Fixed
Tuned Receiver. The data was taken using Peak, Quasi-Peak or the Average Detector Functions
as required. This information was then used to determine the frequencies of maximum emissions.

Above 1000 MHz, final data was taken using the Average Detector.

Below 1000 MHz, final data was taken using the ESI 26/40 Fixed Tuned Receiver. These plots
were made using the Peak or Quasi-Peak Detector functions, with manual measurements
performed on the questionable frequencies using the Quasi-Peak or the Average Detector
Function of the ESI 26/40 Fixed Tuned Receiver as required. Above 1000 MHz, final data was

taken using the Average Detector on the Spectrum Analyzer.

The bandwidths shown below are specified by ANSI C63.4-2003, Section 4.2.

Frequency Range

Bandwidth (-6 dB)

10 to 150 kHz 200 Hz
150 kHz to 30 MHz 9 kHz
30 MHz to 1 GHz 120 kHz

Above 1 GHz 1 MHz

A list of the equipment used can be found in Table 1. All primary equipment was calibrated

against known reference standards with a verified traceable path to NIST.
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6.0 AMBIENT MEASUREMENTS

For emissions measurements, broadband antennas and an EMI Test Receiver with a panoramic
spectrum display are used. First the frequency range is scanned and displayed on the test receiver
display. Next the scanned frequency range is divided into smaller ranges, and then it is manually
tuned through to determine the emissions from the EUT. A headset or loudspeaker is connected
to the test receiver’s AM/FM demodulated output as an aid in detecting ambient signals and
finding frequencies of significant emission from the EUT. If there is any doubt as to the source
of the emission, it is further investigated by rotating the EUT, or by disconnecting the power
from the EUT.

The EUT is set up in its typical configuration and operated in its various modes. For tabletop
systems, cables are manipulated within the range of likely configurations. For floor-standing
equipment, the cables are located in the same manner as the user would install them and no
further manipulation is made. If the manner of cable installation is not known, or if it changes
with each installation, cables or wires for floor-standing equipment shall be manipulated to the
extent possible to produce the maximum level of emissions. For each mode of operation, the
frequency spectrum is monitored. Variations in antenna height, antenna polarization, EUT
azimuth, and cable or wire placement (each variable within bounds specified elsewhere) are
explored to produce the emissions that have the highest amplitude relative to the limit. These
methods are performed to the specifications in ANSI C63.4-2003.

Page -9 of 281-



15dBi reflector dish

Company: Motorola, Inc.
; Model Tested: 5790SM4 integrated with 10dBi single patch antenna and
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7.0

DESCRIPTION OF TEST SAMPLE: (See also Paragraph 8.0)

7.1

7.2

7.3

7.4

7.5

Description:

Report Number: 16013

5.7GHz ISM transceiver Motorola OFDM Subscriber Module with 15dBi reflector dish.

PHYSICAL DIMENSIONS OF EQUIPMENT UNDER TEST

Length: 12 inx Width: 3 in x Height: 1 in

LINE FILTER USED:

INTERNAL CLOCK FREQUENCIES:
Switching Power Supply Frequencies:
150 kHz

Clock Freguencies:

25 MHz, 20 MHz

DESCRIPTION OF ALL CIRCUIT BOARDS:

1. Zoltar 5.7G Issue A PC Board
2. Patch Antenna

3. Dish reflector

Page -10 of 281-
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8.0

9.0

ADDITIONAL DESCRIPTION OF TEST SAMPLE:
(See also Paragraph 7.0)

Transmitter parameters are software controlled and set to Motorola's specifications.

EUT was tested at 5, 10, and 20 MHz channel bandwidth.

PHOTO INFORMATION AND TEST SET-UP

Item 0 OFDM Subscriber Module - CSM58430
Model Number: 5790SM4 integrated with 10dBi single patch antenna and 15dBi
reflector dish Serial Number: : 0AO03E37A051

Item 1 Optional Motorola 15 dBi DISH
Model Number: 27RD; Serial Number: NA

Item 2 15 meter non-shielded Power/Ethernet CAT 5e communications cable.
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10.0 RADIATED PHOTOS TAKEN DURING TESTING

Radiated Front
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10.0 RADIATED PHOTOS TAKEN DURING TESTING (CON’T)

Radiated Back
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10.0 RF CONDUCTED EMISSIONS (ANTENNA TERMINAL) PHOTOS TAKEN DURING
TESTING

RO R

f

L7

| B

RF Conducted
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11.0

12.0

RESULTS OF TESTS

The radio interference emission charts can be seen on the pages at the end of this report. Data sheets
indicating the test measurements taken during testing can also be found at the end of this report.

NOTE:

The Transmitter Duty Cycle test and the Power Line Conducted Emissions tests are not required.
The modifications made to the OFDM Subscriber Module - CSM58430 will not affect the powerline
conducted emissions or the duty cycle. Data and graphs for the transmitter duty cycle and powerline
conducted emissions can be seen in test report 15756 (October 2009).

CONCLUSION
It was found that the OFDM Subscriber Module - CSM58430, Model Number(s) 5790SM4
integrated with 10dBi single patch antenna and 15dBi reflector dish meets the radio interference

radiated emission requirements of the FCC "Rules and Regulations”, Part 15, Subpart C, Section
15.247 for operational in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz Bands.
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TABLE 1-EQUIPMENT LIST

Model Serial Frequency Cal Due
Description | Manufacturer | Number Number Range Dates
Receiver Rohde & ESI 40 837808/006 20 Hz - 40 GHz 3/10
Schwarz
Preamplifier Rohde & TS-PR10 032001/004 9kHz -1 GHz 1/11
Schwarz
Antenna EMCO 3104C 00054892 20 MHz - 200 MHz 7/11
Antenna EMCO 3146 1205 200 MHz -1 GHz 7/11
Preamp Ciao CAl118- 101 1GHz-18GHz 1/11
4010
Horn Antenna EMCO 3115 9903-5731 1-18GHz 6/11
Preamp Miteq AMF-8B- 438727 18GHz-26GHz 8/10
180265-40-
10P-H/S
Horn Antenna | A.H. Systems, | SAS-574 222 18 — 40GHz 5/10
inc.
Preamp Rohde & TS-PR40 052002/025 26GHz-40GHz 8/10
Schwarz
High Pass Planar HP8G- PF1225/0728 7-26 GHz 7/10
Filter 7G8-CD-
SFF
High Pass Planar CL22500- | PF1229/0728 15-40 GHz 7/10
Filter 9000-CD-
SS

All primary equipment is calibrated against known reference standards with a verified traceable path to

NIST.
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APPENDIX A

TEST PROCEDURE

Part 15, Subpart C, Section 15.207

ANSI C63.4-2003
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Report Number:

APPENDIX A

1.0 ACPOWER LINE CONDUCTED EMISSION MEASUREMENTS

If applicable, the conducted emissions were measured over the frequency range from 150 kHz to
30 MHz in accordance with the power line measurements as specified in the American National
Standards Institute, ANSI C63.4-2003, Section 12. Since the device is operated from the public
utility lines, the 115 Vac 60 Hz power leads, high and low sides, were to be measured by connecting
the measuring equipment to the appropriate meter terminal of the LISN. All signals were then
recorded. The allowed levels for Intentional Radiators cannot exceed the following:

Frequency of Conducted Limits (dBuV)
Emissions (MHz) Quasi Peak Average
15t0.5 66 to 56 56 to 46
5t05 56 46
5t0 30 60 50

NOTE:
The conducted emissions test was not required because the OFDM Subscriber Module - CSM58430

modifications will not affect the conducted emissions. See test report test report 15756 (tested on
September 24, October 14, 15, & 21, 2009).
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APPENDIX B

TEST PROCEDURE

Part 15, Subpart C, Section 15.247 (a-h)
OPERATION WITHIN THE BAND 902-928 MHz,

2400-2483.5 MHz AND 5725-5857 MHz

ANSI C63.4-2003
AND

KDB Publication No. 558074 (DTS)

NOTE:

Per the FCC's guidance document "Measurement of Digital Transmission Systems Operating under Section
15.247 - March 23, 2005", as indicated in the test data section of this test report.

Page -19 of 281-



Company: Motorola, Inc.
; Model Tested: 5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

1250 Peterson Dr., Wheeling, IL 60090

1.0

SPURIOUS EMISSIONS AT ANTENNA TERMINALS - PART 15.247(d), 15.203 & FCC
Guidance Document "Measurement of Digital Transmission Systems Operating under Section
15.247 - March 23, 2005",

Spurious conducted emissions were measured at the antenna terminals. Plots were made showing the
amplitude of each harmonic emission with the equipment operated. As shown by the radiated charts
there was no reason to believe that there were any spurious emissions other than the harmonics that
were than individually investigated when doing the conducted test at the antenna terminals.
Measurements were made up to the 10" harmonic of the fundamental.

As stated in 15.203 the OFDM Subscriber Module - CSM58430 was designed to ensure that no
antenna other than that furnished by Motorola Inc will be used with the EUT. The use of a
permanently attached antenna or antenna that uses an unique coupling to the intentional radiator was
considered to comply with section 15.203.

The allowed emissions for transmitters operating in the 5725 MHz - 5850 MHz bands for OFDM
Subscriber Module - CSM58430 equipment are found under Part15, Section 15.247(d). This
paragraph states that in any 100 kHz bandwidth outside the frequency band which the spread
spectrum intentional radiator is operating, the radio frequency power produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

NOTE: See pages below for the data and graphs of the actual measurements made.
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2.0 RESTRICTED BANDS
As stated in Section 15.205a, the fundamental emission from the OFDM Subscriber Module -
CSM58430 shall not fall within any of the bands listed below:
Frequency Frequency Frequency Frequency
in MHz in MHz in MHz in GHz
.0900 to .1100 162.0125t0 167.17 2310.0 to 2390 9.30to 9.50
4900 to .5100 167.7200to 173.20 2483.5 to 2500 10.60 to 12.70
2.1735t0 2.1905 240.000 to 285.00 2655.0 to 2900 13.25 t0 13.40
8.362 to0 8.3660 322.200to 335.40 3260.0 to 3267 14.47 to 14.50
13.36 10 13.410 399.900to 410.00 3332.0 to 3339 15.35 t0 16.20
25.50 t025.670 608.000 to 614.00 3345.8 to 3358 17.70 to 21.40
37.50 to 38.250 960.000 to 1240.00 3600.0 to 4400 22.01t0 23.13
73.00 to75.500 | 1300.000 to 1427.00 4500.0 to 5250 23.60 to 24.00
108.00 t0121.94 | 1435.000 to 1626.50 5350.0 to 5450 31.20 to 31.80
123.00 to0138.00 | 1660.000 to 1710.00 7250.0 to 7750 36.43 to 36.50
149.90 to150.00 | 1718.800 to 1722.20 8025.0 to 8500 ABOVE 38.60
156.70 to0 156.90 | 2200.000 to 2300.00 9000.0 to 9200
NOTE:
The noise floor within the Restricted Bands for the EMC Receiver will typically lay 20 dB below the
limit.
3.0 RESTRICTED BAND AND BAND EDGE COMPLIANCE

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional
radiator is operating, the attenuation below the general limits specified in 15.209 is not required.

The field strength of any radiated emissions which fall within the restricted bands shall not exceed
the general radiated emissions limits as stated Section 15.209.

NOTE: See pages below for the data and graphs of the actual measurements made.
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4.0

FIELD STRENGTH OF FUNDAMENTAL AND SPURIOUS EMISSION MEASUREMENTS

The radiated measurements made at D.L.S. Electronic Systems, Inc., for the OFDM Subscriber
Module - CSM58430, Model Number: 5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish, are shown in tabulated and graph form. Preliminary radiation measurements
were performed at a 3 meter test distance with the limits adjusted linearly when required. The
frequency range from 30 MHz to over 960 MHz, depending upon the fundamental frequency as
stated in Part 15.33a, was automatically scanned and plotted at various angles.

Measurements for the OFDM Subscriber Module - CSM58430 were made up to 40000 MHz, in
accordance with Section 15.33a for Intentional Radiators with a fundamental frequency of 5730 -
5845 MHz. For intentional radiators, the frequency range to be investigated is determined by the
lowest radio frequency generated by the device without going below 30 MHz, up to at least the tenth
harmonic of the highest fundamental frequency or 10 GHz, whichever is lower. At those frequencies
where significant signals were detected, measurements were made over the entire frequency range
specified in FCC Part 15, Subpart C, Section 15.247 at the open field test site, located at Genoa City,
Wisconsin, FCC file number 31040/SIT. When required, limits were extrapolated using a linear
extrapolation.

All signals in the frequency range of 30 MHz to 2000 MHz were measured with a Biconical Antenna
or tuned dipoles and from 200 MHz to 1000 MHz, a Log Periodic or Tuned Dipoles were used.
From 1000 MHz to 25 GHz Horn Antennas were used. During the test the equipment was rotated
and the antenna was raised and lowered from 1 meter to 4 meters to find the maximum level of
emissions. In order to find maximum emissions, the cables were moved through all the positions the
equipment would be expected to experience in the field. The EUT, peripheral equipment and cables
were configured to meet the conditions in ANSI C63.4-2003, Clauses 6 & 8, Test procedures for the
radiated field strength of spurious emissions is per FCC Guidance Document "Measurement of
Digital Transmission Systems Operating under Section 15.247 - March 23, 2005". Tests were made
with the receive antenna(s) in both the horizontal and vertical planes of polarization. In each case,
the table was rotated to find the maximum emissions.
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Company: Motorola, Inc.
; Model Tested: 5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

1250 Peterson Dr., Wheeling, IL 60090

4.0

FIELD STRENGTH OF FUNDAMENTAL AND SPURIOUS EMISSION MEASUREMENTS
(cont.)

As stated in Section 15.247(b) the allowed maximum peak output power of the transmitter shall not
exceed 1 Watt. In any 100 kHz bandwidth outside these frequency bands (the power that is produced
by the modulation products of the spreading sequence), the information sequence and the carrier
frequency shall be either at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power. Attenuation below the general limits specified in
15.209 is not required.

Field strength limits are at a distance of 3 meters. The emission limits shown are based on
measurement instrumentation employing an average detector.

Emissions radiated outside of the specified frequency bands, except for harmonics are attenuated by
at least 50 dB below the level of the fundamental or to the general radiated emission limits in Section
15.209, whichever is the lesser attenuation.

Preliminary radiated emission measurements were performed at a 3 meter test distance. The
frequency range from 30 MHz to 1000 MHz was automatically scanned and plotted at various
angles.
NOTE:

See test report 15756 (tested on September 24, October 14, 15, & 21, 2009) for Fundamental and
Spurious Emission Measurements.
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Company: Motorola, Inc.
; Model Tested: 5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

1250 Peterson Dr., Wheeling, IL 60090

APPENDIX C
DATA AND GRAPHS

Part 15, Subpart C, Section 15.247 (d)

Radiated Spurious Emissions in Restricted Bands
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Company: Motorola, Inc.
; Model Tested: 5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

1250 Peterson Dr., Wheeling, IL 60090

1.0

Test Run: Radiated emission test

Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: This test applies to harmonics/spurs that fall in the restricted bands listed in Section
15.209. The EUT was set to transmit in continuous mode at the lowest, middle, and highest channel
of operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz and 20 MHz.
Worst-case emissions were determined to be with the EUT set to a 5 MHz channel bandwidth. The
modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM, and 256-QAM. Worst-case
emissions were determined to be with the EUT set to 16-QAM. The highest field strengths for the
worst-case conditions were recorded.

Limit: The permitted field strength limits are listed in Section 15.2009.

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Radiated Spurious Emissions in Restricted Bands - 1 GHz to 40 GHz

1 GHz to 18 GHz: Tested at a 3 Meter Distance
18 GHz to 40 GHz: Tested at a 1 Meter Distance

EUT: OFDM Subscriber Module CSM 58430
Manufacturer: Motorola

Operating Condition: 70 deg F; 24% R.H.

Test Site: Site 2

Operator: Craig B

Comment: Continuous transmit.

Date: 02/09/2010

Notes: (1) Peak measurements were taken with RBW = 1 MHz, VBW = 3 MHz
(2) Average measurements were taken with RBW =1 MHz, VBW = 10 Hz
(3) All other restricted band emissions at least 20 dB under the limit.
(4) Tested with 16-QAM modulation. Each type of modulation was looked at and 16-QAM was found to be worst-case.
(5) Tested with 5 MHz channel bandwidth. Each channel bandwidth (5, 10, and 20 MHz) was looked at and 5 MHz was found to be worst-case.

Low Channel (5730 MHz)

Frequency | Measurement | Ant. | Level | Antenna | System Total Duty Cycle Final Limit Margin | Comment
Type Pol. Factor Loss Level Correction | Corrected
(GHz) (dBuV) | (dB/m) (dB) | (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB)
11.46 Average Vert | 39.40 40.63 -33.4 46.6 46.6 54 7.4 Res. Band
11.46 Max Peak | Vert | 52.34 40.63 -33.4 59.6 59.6 74 14.4 | Res. Band
11.46 Average Horz | 37.99 40.63 -33.4 45.2 45.2 54 8.8 Res. Band
11.46 Max Peak | Horz | 51.06 40.63 -33.4 58.3 58.3 74 15.7 | Res. Band
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Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

DLS A~

1250 Peterson Dr., Wheeling, IL 60090

Radiated Spurious Emissions in Restricted Bands - 1 GHz to 40 GHz

1 GHz to 18 GHz: Tested at a 3 Meter Distance
18 GHz to 40 GHz: Tested at a 1 Meter Distance

EUT: OFDM Subscriber Module CSM 58430
Manufacturer: Motorola

Operating Condition: 70 deg F; 24% R.H.

Test Site: Site 2

Operator: Craig B

Comment: Continuous transmit.

Date: 02/09/2010

Notes: (1) Peak measurements were taken with RBW = 1 MHz, VBW = 3 MHz

(2) Average measurements were taken with RBW =1 MHz, VBW = 10 Hz

(3) All other restricted band emissions at least 20 dB under the limit.

(4) Tested with 16-QAM modulation. Each type of modulation was looked at and 16-QAM was found to be worst-case.

(5) Tested with 5 MHz channel bandwidth. Each channel bandwidth (5, 10, and 20 MHz) was looked at and 5 MHz was found to be worst-case.

Mid Channel (5775 MHz)

Frequency | Measurement | Ant. | Level | Antenna | System Total Duty Cycle Final Limit Margin | Comment
Type Pol. Factor Loss Level Correction | Corrected

(GHz) (dBuV) | (dB/m) (dB) | (dBuVv/m) (dB) (dBuV/m) | (dBuVv/m) | (dB)
11.55 Average Vert | 37.22 40.68 -33.4 44.5 44.5 54 9.5 Res. Band
11.55 Max Peak Vert | 51.16 40.68 -33.4 58.4 58.4 74 156 | Res. Band
11.55 Average Horz | 36.90 40.68 -33.4 442 44.2 54 9.8 Res. Band
11.55 Max Peak Horz | 50.63 40.68 -33.4 57.9 57.9 74 16.1 | Res. Band
23.10 Average Vert | 40.50 40.02 -31.3 49.2 49.2 63.54 14.3 | Res. Band
23.10 Max Peak Vert | 54.48 40.02 -31.3 63.2 63.2 83.54 20.3 | Res. Band
23.10 Average Horz | 42.52 40.02 -31.3 51.2 51.2 63.54 12.3 | Res. Band
23.10 Max Peak Horz | 57.43 40.02 -31.3 66.2 66.2 83.54 17.4 | Res. Band
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Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

DLS A~

1250 Peterson Dr., Wheeling, IL 60090

Radiated Spurious Emissions in Restricted Bands - 1 GHz to 40 GHz

1 GHz to 18 GHz: Tested at a 3 Meter Distance
18 GHz to 40 GHz: Tested at a 1 Meter Distance

EUT: OFDM Subscriber Module CSM 58430
Manufacturer: Motorola

Operating Condition: 70 deg F; 24% R.H.

Test Site: Site 2

Operator: Craig B

Comment: Continuous transmit.

Date: 02/09/2010

Notes: (1) Peak measurements were taken with RBW =1 MHz, VBW = 3 MHz

(2) Average measurements were taken with RBW = 1 MHz, VBW = 10 Hz

(3) All other restricted band emissions at least 20 dB under the limit.

(4) Tested with 16-QAM modulation. Each type of modulation was looked at and 16-QAM was found to be worst-case.

(5) Tested with 5 MHz channel bandwidth. Each channel bandwidth (5, 10, and 20 MHz) was looked at and 5 MHz was found to be worst-case.

High Channel (5845 MHZz)

Frequency | Measurement | Ant. | Level | Antenna | System Total Duty Cycle Final Limit Margin | Comment
Type Pol. Factor Loss Level Correction | Corrected
(GH2) (dBuV) | (dB/m) (dB) | (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB)
11.69 Average Vert | 36.71 40.51 -335 43.7 43.7 54 10.3 | Res. Band
11.69 Max Peak | Vert | 49.91 40.51 -335 56.9 56.9 74 17.1 | Res. Band
11.69 Average Horz | 38.00 40.51 -335 45.0 45.0 54 9.0 Res. Band
11.69 Max Peak | Horz | 53.04 40.51 -335 60.1 60.1 74 14.0 | Res. Band
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

APPENDIX D
DATA AND GRAPHS

Part 15, Subpart C, Section 15.247 (a-h)

5 MHz Channel Bandwidth of EUT
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

1.0  Test Run: Bandwidth
Rule Section: Section 15.247(a)(2)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and highest
channel of operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz
and 20 MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM,
and 256-QAM. The 6 dB bandwidth was measured and recorded for each condition. Note:
Since this testing was done for a Class Il Permissive Change, and the 10 MHz channel
bandwidth with QPSK, 16-QAM, and 64-QAM data is already in the original report, only the
256-QAM modulation was tested for the 10 MHz channel bandwidth condition.

Limit: The 6 dB bandwidth must be greater than 500 kHz

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.845 GHz
Channel Bandwidth: 5 MHz
Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.46 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvli ndB 6.00 dB VBW 300 kHz

20 dBm BW 4.45891784 MHz SWT 10 s Unit dBm
2 M»\M/ikmw

_L}/“v WWMMWMWM\LZ

loJ/ \
-1
-2
-3
-4
-5
-6
-7
-8

Center 5.845 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 14:05:43
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.845 GHz
Channel Bandwidth: 5 MHz
Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.46 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvli ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.45891784 MHz SWT 10 s Unit dBm
2 1
WMWWWMMWWWWZ
u
Y|
-1
-2
-3
-4
-5
-6
-7
-8
Center 5.845 GHz 500 kHz/ Span 5 MHz
Date: 10.FEB.2010 14:03:41
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.845 GHz
Channel Bandwidth: 5 MHz
Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.50 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvli ndB 6.00 dB VBW 300 kHz

20 dBm BW 4.49899800 MHz SWT 10 s Unit dBm
2

1

1 THMWWMN\NMWW\/\A\Ti
-1
-2
-3
-4
-5
-6
-7
-8

Center 5.845 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 14:01:06
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.845 GHz
Channel Bandwidth: 5 MHz
Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.46 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvli ndB 6.00 dB VBW 300 kHz

20 dBm BW 4.45891784 MHz SWT 10 s Unit dBm
2

1

. _HWMMMWMWWMWWMLZ

” \
-1
-2
-3
-4
-5
-6
-7
-8

Center 5.845 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 14:07:07
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency —5.730 GHz
Channel Bandwidth: 5 MHz
Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.47 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvli ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.46893788 MHz SWT 10 s unit dBm
2

(SRNTSVE FLTSSNNY NI WAV Wwwww\g

vﬁ\'
/ \

-2

-3

-7

-8

Center 5.73 GHz 500 kHz/ Span 5 MHz
Date: 10.FEB.2010 14:22:58
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency —5.730 GHz
Channel Bandwidth: 5 MHz
Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.46 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvli ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.45891784 MHz SWT 10 s unit dBm
2

WWWMWMWWNWZ

\

Y

L
/

-2

-3

-7

-8

Center 5.73 GHz 500 kHz/ Span 5 MHz
Date: 10.FEB.2010 14:21:28
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency —5.730 GHz
Channel Bandwidth: 5 MHz
Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.50 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvli ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.49899800 MHz SWT 10 s unit dBm
2

1 Txﬁf’x\”“f\/xﬂdf\f’\fr\v~\/—”w;\vHf\/vanW_ﬁav~“wr¥vpd\f_\/m\/\{2

/

-2

-3

-7

-8

Center 5.73 GHz 500 kHz/ Span 5 MHz
Date: 10.FEB.2010 14:19:47
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency —5.730 GHz
Channel Bandwidth: 5 MHz
Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.48 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvli ndB 6.00 dB VBW 300 kHz
20 dBm BW 4_.47895792 MHz SWT 10 s Unit dBm
2
1
|/ \
y
|
-1
-2
-3
-4
-5
-6
-7
-8
Center 5.73 GHz 500 kHz/ Span 5 MHz
Date: 10.FEB.2010 14:24:21
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Mid Channel: Frequency —5.775 GHz
Channel Bandwidth: 5 MHz
Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.47 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvli ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.46893788 MHz SWT 10 s Unit dBm
2 T
WWWMMMM,WWW&MNMW
1 \\4
-1
-2
-3
-4
-5
-6
-7
-8
Center 5.775 GHz 500 kHz/ Span 5 MHz
Date: 10.FEB.2010 14:14:15
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Mid Channel: Frequency —5.775 GHz
Channel Bandwidth: 5 MHz
Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.46 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref LvlI ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.45891784 MHz SWT 10 s Unit dBm
2 T
TVJJ/\HMW W“MMNFVM\A.M% MWMWMWM%Z
1 \
gl
-1
-2
-3
-4
-5
-6
-7
-8
Center 5.775 GHz 500 kHz/ Span 5 MHz
Date: 10.FEB.2010 14:15:48
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Mid Channel: Frequency —5.775 GHz
Channel Bandwidth: 5 MHz
Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.50 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvli ndB 6.00 dB VBW 300 kHz

20 dBm BW 4.49899800 MHz SWT 10 s Unit dBm
2

1

) Tﬁwwwmwwwmw_z
-1
-2
-3
-4
-5
-6
-7
-8

Center 5.775 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 14:17:07
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Mid Channel: Frequency —5.775 GHz
Channel Bandwidth: 5 MHz
Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 4.49 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvli ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.48897796 MHz SWT 10 s unit dBm
2
1
T N\r_z
-1
-2
-3
-4
-5
-6
-7
-8
Center 5.775 GHz 500 kHz/ Span 5 MHz
Date: 10.FEB.2010 14:12:45
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

2.0  Test Run: RF antenna conducted test — Band-edge compliance
Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and highest
channel of operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz
and 20 MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM,
and 256-QAM. A measurement of the emission at the edge of the authorized operating band was
made for each of the above conditions. Note: Since this testing was done for a Class 11
Permissive Change, and the 10 MHz band-edge data is already in the original report, only the
256-QAM modulation was tested for the 10 MHz channel bandwidth condition.

Limit: This device complies with the use of power option 2. Therefore, the emission level at
the edge of the authorized operating band must be at least 30 dB down from the highest emission
level within the authorized band as measured with a 100 kHz RBW.

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: High Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.845 GHz
Modulation: 16QAM

Channel Bandwidth: 5 MHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Delta 1 [T3] RBW 100 kHz RF Att 30 dB
Ref Lvli -37.35 dB VBW 300 kHz
10 dBm 6.75350701 MHz SWT 10 s unit dBm
1
1
N s
-1 / \
i j \
-3
Lo~ \""xj
. \H
L
-5
-6
-7
-8
-9
Center 5.85 GHz 2 MHz/ Span 20 MHz
Date: 10.FEB.2010 11:45:09
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: High Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.845 GHz
Modulation: 64QAM

Channel Bandwidth: 5 MHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Delta 1 [T3] RBW 100 kHz RF Att 30 dB
Ref Lvl -34.32 dB VBW 300 kHz
10 dBm 6.97394790 MHz SWT 10 s Unit dBm

1

1

L |

-4

-8

-9

Center 5.85 GHz 2 MHz/ Span 20 MHz

Date: 10.FEB.2010 12:26:20
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: High Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.845 GHz
Modulation: 256QAM

Channel Bandwidth: 5 MHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Delta 1 [T3] RBW 100 kHz RF Att 30 dB
Ref Lvl -31.08 dB VBW 300 kHz
10 dBm 6.61322645 MHz SWT 10 s Unit dBm

1

i 40

L |

-8

-9

Center 5.85 GHz 2 MHz/ Span 20 MHz

Date: 10.FEB.2010 12:28:46
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: High Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.845 GHz
Modulation: QPSK

Channel Bandwidth: 5 MHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Delta 1 [T3] RBW 100 kHz  RF Att 30 dB
@Ref Lvl -37.85 dB VBW 300 kHz
10 dBm 6.97394790 MHz SWT 10 s Unit dBm
1
1
i e

L |

-4 1

-8

-9

Center 5.85 GHz 2 MHz/ Span 20 MHz

Date: 10.FEB.2010 12:22:27

Page -47 of 281-



15dBi reflector dish

Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010
Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Low Band-Edge Compliance - Conducted

Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency —5.730 GHz
Modulation: 16QAM

Channel Bandwidth: 5 MHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Delta 1 [T3]
Ref Lvli -35.22 dB

10 dBm -3.12625251 MHz
1

RBW
VBW
SWT

100 kHz RF Att 30 dB

300 kHz

10 s unit dBm

1

T

—

|

|

-8

-9

Center 5.725 GHz 2 MHz/

Date: 10.FEB.2010 12:39:12
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15dBi reflector dish

Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010
Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Low Band-Edge Compliance - Conducted

Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency —5.730 GHz
Modulation: 64QAM

Channel Bandwidth: 5 MHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Delta 1 [T3] RBW 100 kHz RF Att 30 dB
Ref Lvl -35.48 dB VBW 300 kHz
10 dBm -3.24649299 MHz SWT 10 s unit dBm
1 1
(_LW%\/_M_M_,\
-1 // \\
-2 j \
|
-3 /M
-4 M-M
H,_A_MJ_—\_IW'V—’
-5
-6
-7
-8
-9
Center 5.725 GHz 2 MHz/ Span 20 MHz
Date: 10.FEB.2010 12:40:20
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Low Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency —5.730 GHz
Modulation: 256QAM

Channel Bandwidth: 5 MHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Delta 1 [T3] RBW 100 kHz RF Att 30 dB

Ref Lvl -32.01 dB VBW 300 kHz

10 dBm -3.44689379 MHz SWT 10 s Unit dBm
1 T

(‘J\AW\MJ\M
-1 // \x
) M i W\M
-3 M/dvv
_4 1A VA\IMN
'\_\'.U_VJ\./\_/'

-5
-6
-7
-8
-9

Center 5.725 GHz 2 MHz/ Span 20 MHz

Date: 10.FEB.2010 12:31:37
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Low Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency —5.730 GHz
Modulation: QPSK

Channel Bandwidth: 5 MHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Delta 1 [T3] RBW 100 kHz RF Att 30 dB
Ref Lvl -37.96 dB VBW 300 kHz
10 dBm -3.08617234 MHz SWT 10 s Unit dBm

1

LT

. | |

-4 =
"]
-5
-6
-7
-8
-9
Center 5.725 GHz 2 MHz/ Span 20 MHz
Date: 10.FEB.2010 12:33:24
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

3.0

Test Run: Power Output

Rule Section: Section 15.247(b)(3)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

- Power Output Option 2 -
- Method #2 -

Description: The pulse duration “T” measured 4.9 ms. With the RBW set to 1 MHz and the
span set to equal the EBW, the Auto-sweep time on the analyzer was 5 ms. Since the sweep time
is greater than “T”, and the EBW is less that the largest available on the spectrum analyzer,
Method 2 was used.

The center frequency was set to the midpoint of the signal in zero span mode. The RBW was set
greater than the EBW. The VBW was set to the spectrum analyzers maximum value, which is
greater than the RBW. The sweep time was set to “T” (the analyzer rounded this setting to 5
ms). The detector was set to Sample mode. A video trigger was set to trigger only on full power
pulses. 100 traces were trace-averaged in power averaging mode. The highest peak marked on
the trace is recorded as the output power.

Measurements were taken for QPSK, 16-QAM, 64-QAM, and 256-QAM modulation types, and

at the lowest, middle, and highest channels of operation.

Limit: The level measured must be no greater than what is listed on the original grant of
certification.

Results: Passed
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Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged
Operator: Craig B

Comment: High Channel: Frequency — 5.845GHz

Settestpwr setting: 20

Power setting: Adispi F4 10
Modulation: 16QAM

Channel BW: 5 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =17.21 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 18.21 dBm = 66.22 mW

Max/Ref Lvl
25 dBm

20 dBm

Marker 1 [T3] RBW 5 MHz
17.21 dBm VBW 10 MHz
2.004008 ms SWT 5 ms unit dBm

RF Att 30 dB

24

22

21

18
17]

e ATl

Center 5.845 GHz

500 ps/

Date: 16.FEB.2010 08:54:59
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.845GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 5 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =16.22 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) =17.22 dBm =52.72 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 16.22 dBm VBW 10 MHz
20 dBm 4.629259 ms SWT 5 ms unit dBm

24

22

21

4H

I T F [ T TR Wil b ,
U

B
— |
—_ ]
A——
—]
e

Center 5.845 GHz 500 ps/
Date: 16.FEB.2010 08:53:28
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

. ] .
1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.845GHz
Settestpwr setting: 20

Power setting: Adispi F4 21

Modulation: 256QAM

Channel BW: 5 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =17.75dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 18.75 dBm = 74.99 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB

25 dBm 17.75 dBm VBW 10 MHz

20 dBm 40.080160 pus SWT 5 ms unit dBm
2

[ A |
24
SGL

2 TRG
22 IN1
21

3AVG 3SA
2
1

1
18 TDF
17
1
1 | | | | 1 | ‘ 1 ]
5 “ ¥
=1

Center 5.845 GHz 500 ps/

Date: 16.FEB.2010 08:58:45
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.845GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK

Channel BW: 5 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =17.02 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 18.02 dBm = 63.39 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 17.02 dBm VBW 10 MHz
20 dBm 80.160321 us SWT 5 ms unit dBm

24

22

21

18
17]

4~

15

-

Center 5.845 GHz 500 ps/
Date: 16.FEB.2010 08:56:10
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.730GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 5 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =19.70 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) =20.70 dBm =117.49 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 19.70 dBm VBW 10 MHz
20 dBm 3.206413 ms SWT 5 ms unit dBm
2
24
2
2L
21
2 1
1 | . 1 II T | |.|| | Mlll
iy Cit by T i
17
1
1
-1
Center 5.73 GHz 500 ps/
Date: 16.FEB.2010 08:38:03
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.730GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 5 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =19.19 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 20.19 dBm =104.47 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 19.19 dBm VBW 10 MHz
20 dBm 4.629259 ms SWT 5 ms unit dBm

24

22

21

4+

Lk L I . Al .

e e~
E—_
g —
|——1
A—

Center 5.73 GHz 500 ps/
Date: 16.FEB.2010 08:40:19
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Company: Motorola, Inc.
5 Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

. ] .
1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.730GHz
Settestpwr setting: 20

Power setting: Adispi F4 21

Modulation: 256QAM

Channel BW: 5 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =20.81 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) =21.81 dBm =151.71 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB

25 dBm 20.81 dBm VBW 10 MHz

20 dBm 40.080160 pus SWT 5 ms unit dBm
2
24

SGL

2 TRG
22 IN1
213

3AVG 3SA
2
1
1§ | TDF
17
Al NN IMEIn NN |
15_ l d | |

!

=1

Center 5.73 GHz 500 ps/

Date: 16.FEB.2010 08:44:33
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.730GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK

Channel BW: 5 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =20.58 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 21.58 dBm = 143.88 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 20.58 dBm VBW 10 MHz
20 dBm 1.162325 ms SWT 5 ms unit dBm
2
24
2
2L
21 3
20 Tll | 1] I 1“ | L“J.
0 LTy
lO I v
17
1
1
-1
Center 5.73 GHz 500 ps/
Date: 16.FEB.2010 08:33:05
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Mid Channel: Frequency — 5.775GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 5 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =19.51 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 20.51 dBm =112.46 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 19.51 dBm VBW 10 MHz
20 dBm 4.569138 ms SWT 5 ms unit dBm

24

22

21

P = i~
==
—
§EET
==
=

Center 5.775 GHz 500 ps/
Date: 16 .FEB.2010 08:50:14
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Mid Channel: Frequency — 5.775GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 5 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =18.63 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) =19.63 dBm =91.83 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 18.63 dBm VBW 10 MHz
20 dBm 4.919840 ms SWT 5 ms unit dBm

24

22

21

4

Center 5.775 GHz 500 ps/
Date: 16.FEB.2010 08:51:38
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Company: Motorola, Inc.
5 Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

. ] .
1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Mid Channel: Frequency — 5.775GHz
Settestpwr setting: 20

Power setting: Adispi F4 21

Modulation: 256QAM

Channel BW: 5 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =21.20 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 22.20 dBm = 165.96 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB

25 dBm 21.20 dBm VBW 10 MHz

20 dBm 731.462926 uyus SWT 5 ms unit dBm
2
24

SGL
2 TRG
22 IN1
1
\ 4

21

3AVG 3SA
2
1
18 TDF
17 II
1 |" i | L ' | |
15 | w
9 1
=1

Center 5.775 GHz 500 ps/

Date: 16.FEB.2010 08:46:04
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Company: Motorola, Inc.
Model Tested:
15dBi reflector dish

Report Number: 16013

DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged
Operator: Craig B

Comment: Mid Channel: Frequency — 5.775GHz

Settestpwr setting: 20

Power setting: Adispi F4 10
Modulation: QPSK

Channel BW: 5 MHz

Note: This is a point-to-point unit.

5790SM4 integrated with 10dBi single patch antenna and

Averaged Output Power: =19.34 dBm + 1 dB (Motorola cable from N-Type connector to

circuit board) = 20.34 dBm =108.14 mW

Max/Ref Lvl
25 dBm

20 dBm

Marker 1 [T3] RBW 5 MHz
19.34 dBm VBW 10 MHz
4.519038 ms SWT 5 ms unit

RF Att

24

Center 5.775 GHz

500 ps/

Date: 16.FEB.2010 08:49:03
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

4.0  Test Run: RF antenna conducted test
Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode.

Measurements were taken for QPSK, 16-QAM, 64-QAM, and 256-QAM modulation types, and
at the lowest, middle, and highest channels of operation. Measurements were taken for the 5
MHz, 10 MHz, and 20 MHz channel bandwidth settings.

Limit: This device complies with the use of power option 2. Therefore, all harmonics/spurs
must be at least 30 dB down from the highest emission level within the authorized band as
measured with a 100 kHz RBW.

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz
Limit =-19.6 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
@ 20 dBm 10.40 dBm VBW 300 kHz
0 dBm 5.85170341 GHz SWT 2.25 s unit dBm
2
1
v

_oo=D1 -19_6& dom

-4

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 07:30:03
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 5 MHz

Frequency Range: 10 to 18 GHz
Limit =-19.6 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -49.18 dBm VBW 300 kHz
0 dBm 12.70941884 GHz SWT 2's unit dBm
2

_oo=D1 -19_6& dom

-4

1
- Y )
> WWMWMWWMAMWNWWWMMW

-7

-8

Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 17.FEB.2010 07:31:14
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 5 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

High Channel: Frequency — 5.845 GHz

Frequency Range: 18 to 26 GHz

Limit =-19.6 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
@ 20 dBm
0 dBm

2

Marker 1 [T3]
-46.25 dBm VBW
25.91983968 GHz SWT 2's

RBW 100 kHz 10 dB

300 kHz

RF Att

unit dBm

6 dBm

-4

A ANMU AN NN ol A

-7

-8

Start 18 GHz

Date:

17.FEB.2010 07:32:18

800 MHz/ Stop 26 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 5 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

High Channel: Frequency — 5.845 GHz

Frequency Range: 26 to 40 GHz

Limit =-19.6 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB

20 dBm -30.28 dBm VBW 300 kHz

0 dBm 39.35470942 GHz SWT 3.5 s unit dBm
2
1
-1
_o0E=D1 1 6 dBm

1

- ijuﬁuwuw\ﬁkkw

-7

-8

Start 26 GHz

Date:

17.FEB.2010 07:33:27

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 5 MHz

Frequency Range: 30 to 1000 MHz

Limit =-19.6 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-56.24 dBm VBW
0 dBm 947 .51503006 MHz SWT

RBW 100 kHz
300 kHz
245 ms unit dBm

RF Att 10 dB

_oo=D1 -19_6& dom

-4

-7

-8

Start 30 MHz

Date: 17.FEB.2010 07:34:34

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz
Limit =-19.43 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
@ 20 dBm 10.57 dBm VBW 300 kHz
0 dBm 5.85170341 GHz SWT 2.25 s unit dBm
2
1
\ 4

_op=1 1 43 dBm

-4

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 07:36:31
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 5 MHz

Frequency Range: 10 to 18 GHz

Limit =-19.43 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-50.01 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 13.81563126 GHz SWT 2's unit dBm

2

_op=1 1 43 dBm

-4

[

-7

-8

Start 10 GHz

Date: 17.FEB.2010 07:37:26

800 MHz/ Stop 18 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 5 MHz

Frequency Range: 18 to 26 GHz
Limit =-19.43 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46.72 dBm VBW 300 kHz
0 dBm 22.79358717 GHz SWT 2's unit dBm

2

_op=1 1 43 dBm

-4

«

-5 T AuﬁW¢LA~U“NMA»fMKJAh”¢mJMWJ‘Mkﬁﬂﬂyl
@MﬂulwhAHMNWJ\VMW“WVV*”NM

-7

-8

Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 17.FEB.2010 07:38:26
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 5 MHz

Frequency Range: 26 to 40 GHz

Limit =-19.43 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-30.56 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 39.77555110 GHz SWT 3.5 s unit dBm

2

_op=1 1 43 dBm

q—

+

-7

-8

Start 26 GHz

Date: 17.FEB.2010 07:39:57

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 5 MHz

Frequency Range: 30 to 1000 MHz

Limit =-19.43 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.09 dBm VBW
0 dBm 941.68336673 MHz SWT

RBW 100 kHz
300 kHz
245 ms unit dBm

RF Att 10 dB

_op=1 1 43 dBm

-4

— 60peia At A AR SN AR A I I A Mvdid it g My L{MW\L&MM

-7

-8

Start 30 MHz

Date: 17.FEB.2010 07:41:13

97 MHz/ Stop 1 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz

Limit =-21.61 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
8.93 dBm VBW
0 dBm 5.85170341 GHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

2.25 s unit dBm

-4

u AVLHWWWWMJ\MWW

-7

-8

Start 1 GHz

Date: 17.FEB.2010 07:43:58

900 MHz/ Stop 10 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

Frequency Range: 10 to 18 GHz

Limit =-21.61 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-49.17 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 15.01803607 GHz SWT 2's unit dBm

2

-4

- WWWWW ATV

?H
:
:
%

-7

-8

Start 10 GHz

Date: 17.FEB.2010 07:45:50

800 MHz/ Stop 18 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430

Test Date: 02-17-2010

Company: Motorola

EUT:

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment:

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

High Channel: Frequency — 5.845 GHz

Frequency Range: 18 to 26 GHz

Limit =-21.61 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46 .47 dBm VBW 300 kHz
0 dBm 25.93587174 GHz SWT 2's unit dBm
2
1
-1
Gy Iy =1
-3
-4
1
- b A MAAAP N A, s sl AN
YTEWRA TN T VS VY M R Y
-6
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 17.FEB.2010 07:46:59
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

Frequency Range: 26 to 40 GHz

Limit =-21.61 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-29.52 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 39.38276553 GHz SWT 3.5 s unit dBm

2

-

4

-7

-8

Start 26 GHz

Date: 17.FEB.2010 07:48:10

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

Frequency Range: 30 to 1000 MHz

Limit =-21.61 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-55.88 dBm VBW 300 kHz
0 dBm 988.33667335 MHz SWT 245 ms unit dBm
2
1
-1
Gy Iy =1
-3
-4
-5
1
— 60 AL A i A AN AN A A MY Wi b~
-7
-8
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.FEB.2010 07:50:07
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK

Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz
Limit = -18.50 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 11.50 dBm VBW 300 kHz
0 dBm 5.85170341 GHz SWT 2.25 s unit dBm
2
1
A4
1
-1
—D1 -18-5dBm
-2
-3
-4
-5 /J hgdd
-6
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 07:22:56
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 5 MHz

Frequency Range: 10 to 18 GHz

Limit =-18.50 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-49.78 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 14.18436874 GHz SWT 2 s unit dBm

2

-4

4=

-7

-8

Start 10 GHz

Date: 17.FEB.2010 07:24:13

800 MHz/ Stop 18 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430

Test Date: 02-17-2010

Company: Motorola

EUT:

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 5 MHz

High Channel: Frequency — 5.845 GHz

Frequency Range: 18 to 26 GHz

Limit =-18.50 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -45.72 dBm VBW 300 kHz
0 dBm 25.91983968 GHz SWT 2's unit dBm
2
1
-1
—D1 -18-5dBm
-2
-3
-4
1
_5 " N AWWM P AVL’\A./“‘A‘!‘M«\J\A
| Ahap s e AL A [
-6
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 17.FEB.2010 07:25:16
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 5 MHz

Frequency Range: 26 to 40 GHz

Limit =-18.50 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-29.84 dBm VBW 300 kHz

0 dBm 38.06412826 GHz SWT 3.5 s unit dBm
2
1
-1

—D1 -18-5 €Bm
-2
-3

FAP A A il g A WM“’MW”‘W -

+4

-7

-8

Start 26 GHz

Date: 17.FEB.2010 07:26:24

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 5 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

High Channel: Frequency — 5.845 GHz

Frequency Range: 30 to 1000 MHz

Limit =-18.50 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
@ 20 dBm
0 dBm

2

Marker 1 [T3]
-55.63 dBm
957.23446894 MHz

100 kHz
300 kHz
245 ms

RBW 10 dB
VBW

SWT

RF Att

unit dBm

Iy
I

[oR
o
B

-4

-7

-8

Start 30 MHz

Date:

17.FEB.2010 07:27:33

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz
Limit =-17.03 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
@ 20 dBm 12.97 dBm VBW 300 kHz
0 dBm 5.72545090 GHz SWT 2.25 s unit dBm
2
1
v

D1 -17/.03 dBm

-4

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 15:07:17
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 5 MHz

Frequency Range: 10 to 18 GHz
Limit =-17.03 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -49.68 dBm VBW 300 kHz
0 dBm 14.18436874 GHz SWT 2's unit dBm
2

D1 -17/.03 dBm

-4

I

-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16.FEB.2010 15:08:18
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 5 MHz

Frequency Range: 18 to 26 GHz
Limit =-17.03 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46.32 dBm VBW 300 kHz
0 dBm 25.96793587 GHz SWT 2's unit dBm
2
1
-1
D1 -17.03 dBm)
-2
-3
-4
_ D AMAMLAAA M AL A N e ey
i TP AN WP s I R I
-6
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 15:09:14
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 5 MHz

Frequency Range: 26 to 40 GHz

Limit=-17.03 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-30.38 dBm VBW 300 kHz

0 dBm 38.12024048 GHz SWT 3.5 s unit dBm
2
1
-1

D1 -17/.03 dBm
-2
-3

|MMWWWWWMWWW

-7

-8

Start 26 GHz

Date: 16 .FEB.2010 15:10:16

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 5 MHz

Frequency Range: 30 to 1000 MHz

Limit=-17.03 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.90 dBm VBW
0 dBm 766.73346693 MHz SWT

RBW 100 kHz
300 kHz
245 ms unit dBm

RF Att 10 dB

D1 -17/.03 dBm

-4

—GOwQQA#N&ﬂm%NA**

-7

-8

Start 30 MHz

Date: 16.FEB.2010 15:11:26

97 MHz/ Stop 1 GHz

Page -90 of 281-



Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz
Limit =-18.95 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB

20 dBm 11.05 dBm VBW 300 kHz

0 dBm 5.72545090 GHz SWT 2.25 s unit dBm
2

-4

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 15:13:25
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010
Company: Motorola

EUT:

Test: Spurious Emissions -
Operator: Craig B

Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 5 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430

Conducted

Low Channel: Frequency —5.730 GHz

Frequency Range: 10 to 18 GHz

Limit =-18.95 dBm

All Spurious Emissions at Least 30 d

B below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -49.74 dBm VBW 300 kHz
0 dBm 12.70941884 GHz SWT 2's unit dBm
2
1
-1
_og=Dl —18-95 dBw
-3
-4
v
-5
TV TR COVVOT A T RVt it e TV NPTV IR
-6
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz

Date: 16.FEB.2010 15:14:24
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 5 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

Low Channel: Frequency —5.730 GHz

Frequency Range: 18 to 26 GHz

Limit =-18.95 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46.72 dBm VBW 300 kHz
0 dBm 25.91983968 GHz SWT 2's unit dBm

2

-4

IR FNRES VTNV

-7

-8

Start 18 GHz

Date: 16.FEB.2010

15:15:34

800 MHz/ Stop 26 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 5 MHz

Frequency Range: 26 to 40 GHz

Limit =-18.95 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-30.38 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 39.74749499 GHz SWT 3.5 s unit dBm

2

-7

-8

Start 26 GHz

Date: 16.FEB.2010 15:16:43

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 5 MHz

Frequency Range: 30 to 1000 MHz

Limit =-18.95 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.62 dBm VBW
0 dBm 957.23446894 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

-4

L.
w

-7

i R MLMWWWWMWWW

-8

Start 30 MHz

Date: 16.FEB.2010 15:17:44

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz
Settestpwr setting: 20

Power setting: Adispi F4 21

Modulation: 256QAM

Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz
Limit =-15.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB

20 dBm 14.99 dBm VBW 300 kHz

0 dBm 5.72545090 GHz SWT 2.25 s unit dBm
2

D1 -15.01 dBm

-4

-5 VNJL
WWWWM“ gy mmmwmmw

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 15:20:05
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

Frequency Range: 10 to 18 GHz

Limit =-15.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-49.71 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 15.01803607 GHz SWT 2's unit dBm

2

D1 -15.01 dBm

-4

-7

-8

Start 10 GHz

Date: 16.FEB.2010 15:21:11

800 MHz/ Stop 18 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

Frequency Range: 18 to 26 GHz

Limit =-15.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-46.61 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 25.90380762 GHz SWT 2's unit dBm

2

D1 -15.01 dBm

-4

-7

-8

Start 18 GHz

Date: 16.FEB.2010 15:22:17

800 MHz/ Stop 26 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

Frequency Range: 26 to 40 GHz

Limit =-15.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-28.74 dBm VBW 300 kHz

0 dBm 39.38276553 GHz SWT 3.5 s unit dBm
2
1
-1

D1 -15.01 dBm
-2

1

-3 Y

H

-7

-8

Start 26 GHz

Date: 16.FEB.2010 15:23:25

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

Frequency Range: 30 to 1000 MHz

Limit =-15.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-54.28 dBm VBW
0 dBm 984.44889780 MHz SWT

RBW 100 kHz
300 kHz
245 ms unit dBm

RF Att 10 dB

D1 -15.01 dBm

-4

-7

_GOMMMMLMMWWWMMWMWM

-8

Start 30 MHz

Date: 16.FEB.2010 15:24:40

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK

Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz
Limit = -15.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB

20 dBm 14.58 dBm VBW 300 kHz

0 dBm 5.72545090 GHz SWT 2.25 s unit dBm
2

D1 -15.42 dBm

-4

5 | J%%}
MWJ‘\WWWJ M LMWMWWWWM

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 15:00:47
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430

Test Date: 02-16-2010

Company: Motorola

EUT:

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 5 MHz

Low Channel: Frequency —5.730 GHz

Frequency Range: 10 to 18 GHz

Limit = -15.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3]
@ 20 dBm

0 dBm

2

-49.38 dBm VBW
12.70941884 GHz SWT 2's

RBW 100 kHz 10 dB

300 kHz

RF Att

unit dBm

D1 -15.42 dBm

-4

-7

-8

Start 10 GHz

Date: 16.FEB.2010 15:01:58

800 MHz/ Stop 18 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK

Channel BW: 5 MHz

Frequency Range: 18 to 26 GHz
Limit = -15.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46.21 dBm VBW 300 kHz
0 dBm 23.06613226 GHz SWT 2's unit dBm
2
1
-1
D1 -15.42 dBm
-2
-3
-4
1
_5 WMMNWW —— AAVMW\W“MMA My AN,
-6
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 15:02:59
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 5 MHz

Frequency Range: 26 to 40 GHz

Limit = -15.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-30.16 dBm VBW 300 kHz

0 dBm 39.41082164 GHz SWT 3.5 s unit dBm
2
1
-1

D1 -15.42 dBm
-2
-3

.
T

-7

-8

Start 26 GHz

Date: 16.FEB.2010 15:04:06

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 5 MHz

Frequency Range: 30 to 1000 MHz

Limit = -15.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.29 dBm VBW
0 dBm 980.56112224 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

D1 -15.42 dBm

-4

6 wwﬂwwwwmwmmmwwwmwwwww

-7

-8

Start 30 MHz

Date: 16 .FEB.2010 15:05:15

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz
Limit =-17.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
@ 20 dBm 12.06 dBm VBW 300 kHz
0 dBm 5.77955912 GHz SWT 2.25 s unit dBm
2
1
v

D1 -17.94 dBm

-4

LM

_ Mwwwww A L TV U P N

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 15:44:49
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 5 MHz

Frequency Range: 10 to 18 GHz

Limit=-17.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-49.15 dBm VBW 300 kHz
0 dBm 14.50501002 GHz SWT 2's Unit dBm
2
1
-1
L D1 -17.94 dBm
-2
-3
-4
1
A Y
-5
A ) WA N AL
Wwwwww N AMAMAUN M A A A
-6
-7
-8

Start 10 GHz

Date: 16.FEB.2010 15:45:47

800 MHz/ Stop 18 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 5 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

Middle Channel: Frequency — 5.775 GHz

Frequency Range: 18 to 26 GHz

Limit=-17.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46.96 dBm VBW 300 kHz
0 dBm 25.72745491 GHz SWT 2's unit dBm
2
1
-1
D1 -17.94 dBm
-2
-3
-4
1
_5 Y AAmMUMbMWHﬂJJAVIM4MAJ} LA o AR mmkrljw
[ AVE) VYUANTON WOVLTINT VAr e R R \
-6
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 16.FEB.2010

15:46:47
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 5 MHz

Frequency Range: 26 to 40 GHz

Limit=-17.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-30.32 dBm VBW 300 kHz

0 dBm 39.43887776 GHz SWT 3.5 s unit dBm
2
1
-1

D1 -17].94 dBm
-2

1

-3 v

-7

-8

Start 26 GHz

Date: 16.FEB.2010 15:48:10

1.4 GHz/ Stop 40 GHz

Page -109 of 281-



DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 5 MHz

Frequency Range: 30 to 1000 MHz

Limit=-17.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.40 dBm VBW
0 dBm 825.05010020 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

D1 -17.94 dBm

-4

i, I b AN A AN A AN Y AR S AR WWMW

-7

-8

Start 30 MHz

Date: 16.FEB.2010 15:49:18

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz
Limit =-17.67 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
@ 20 dBm 12.33 dBm VBW 300 kHz
0 dBm 5.77955912 GHz SWT 2.25 s unit dBm
2
1
v

D1 -17.67 dBm

-4

LY |

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 15:51:11
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 5 MHz

Frequency Range: 10 to 18 GHz

Limit=-17.67 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-49.36 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 15.01803607 GHz SWT 2's unit dBm

2

D1 -17.67 dBm

-4

-7

-8

Start 10 GHz

Date: 16.FEB.2010 15:52:13

800 MHz/ Stop 18 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 5 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

Middle Channel: Frequency — 5.775 GHz

Frequency Range: 18 to 26 GHz

Limit=-17.67 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB

20 dBm -46.23 dBm VBW 300 kHz

0 dBm 25.95190381 GHz SWT 2's unit dBm
2
1
-1

- D1 -17.67 dBm
-2
-3
-4

il
_5 WWW | MMMWWW\r N .V}\AM MM
L AT o AW "

-6
-7
-8

Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 16.FEB.2010

15:53:13
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 5 MHz

Frequency Range: 26 to 40 GHz

Limit=-17.67 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-29.86 dBm VBW 300 kHz

0 dBm 39.38276553 GHz SWT 3.5 s Unit dBm
2
1
-1

L D1 -17.67 dBm
-2

1

-3 A4

-7

-8

Start 26 GHz

Date: 16.FEB.2010 15:54:13

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 5 MHz

Frequency Range: 30 to 1000 MHz

Limit=-17.67 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.60 dBm VBW
0 dBm 939.73947896 MHz SWT

RBW 100 kHz
300 kHz
245 ms unit dBm

RF Att 10 dB

D1 -17.67 dBm

-4

-7

-8

Start 30 MHz

Date: 16.FEB.2010 15:55:10

97 MHz/ Stop 1 GHz

Page -115 of 281-



Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 21

Modulation: 256QAM

Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz
Limit =-18.69 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
@ 20 dBm 11.31 dBm VBW 300 kHz
0 dBm 5.77955912 GHz SWT 2.25 s unit dBm
2
1
v

| D1 -19.69 dBm

-4

Ll
b

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 15:30:06
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

Frequency Range: 10 to 18 GHz

Limit =-18.69 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-50.01 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 13.73547094 GHz SWT 2 s unit dBm

2

| D1 -19.69 dBm

-4

[

-7

-8

Start 10 GHz

Date: 16.FEB.2010 15:31:26

800 MHz/ Stop 18 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 21

Modulation: 256QAM

Channel BW: 5 MHz

Frequency Range: 18 to 26 GHz
Limit =-18.69 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -45.84 dBm VBW 300 kHz
0 dBm 25.96793587 GHz SWT 2's unit dBm
2
1
-1
| 1 69 dBRm
P =] -
-3
-4
_5 | L ol ’”\MV'\MWu T M M/‘W\/Mi‘
-6
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 15:32:30
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

Frequency Range: 26 to 40 GHz

Limit =-18.69 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-29.06 dBm VBW 300 kHz

0 dBm 38.12024048 GHz SWT 3.5 s unit dBm
2
1
-1

| 1 69 dBRm
o001 -

1

= W/MW

4

-7

-8

Start 26 GHz

Date: 16.FEB.2010 15:33:34

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 21
Modulation: 256QAM
Channel BW: 5 MHz

Frequency Range: 30 to 1000 MHz

Limit =-18.69 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-55.25 dBm VBW 300 kHz

0 dBm 836.71342685 MHz SWT 245 ms unit dBm
2
1
-1

| 1 69 dBRm
2 D1 -
-3
-4
-5

1

—GOWA}‘WM’N W\MWM” WM
-7
-8

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 15:34:38
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 5 MHz

Frequency Range: 1 to 10 GHz

Limit=-17.93 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
12.07 dBm VBW
0 dBm 5.77955912 GHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

2.25 s unit dBm

4+

D1 -17.93 dBm

-4

-7

-8

Start 1 GHz

Date: 16.FEB.2010 15:36:49

900 MHz/ Stop 10 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 5 MHz

Frequency Range: 10 to 18 GHz

Limit=-17.93 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-49.74 dBm VBW 300 kHz
0 dBm 14.52104208 GHz SWT 2 s unit dBm
2
1
-1
D1 -17.93 dBm
-2
-3
4
y
-5
A
MMAANWNMk&wwpwywmmvw/N“”*JWWWRNANA“MKNW IREINTO PYVERW N SN
-6
-7
-8

Start 10 GHz

Date: 16.FEB.2010 15:37:50

800 MHz/ Stop 18 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK

Channel BW: 5 MHz

Frequency Range: 18 to 26 GHz
Limit =-17.93 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46.40 dBm VBW 300 kHz
0 dBm 22.66533066 GHz SWT 2's unit dBm
2

D1 -17.93 dBm

-4

’AVAVAWK MKM‘I’MWV/\JA M.VAVIVAMJ\JA.AJ/-/‘\W

\

-7

-8

Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 15:38:54
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 5 MHz

Frequency Range: 26 to 40 GHz

Limit=-17.93 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-30.08 dBm VBW 300 kHz
0 dBm 39.97194389 GHz SWT 3.5 s unit dBm
2
1
-1
D1 -17.93 dBm
-2
]
-3

-7

-8

Start 26 GHz

Date: 16 .FEB.2010 15:40:01

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 5 MHz

Frequency Range: 30 to 1000 MHz

Limit=-17.93 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.64 dBm VBW
0 dBm 998.05611222 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

D1 -17.93 dBm

-4

-7

-8

Start 30 MHz

Date: 16.FEB.2010 15:41:04

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

5.0

Test Run: Power Spectral Density (PSD)

Rule Section: Section 15.247(e)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and highest
channel of operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz
and 20 MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM,
and 256-QAM. Since Power Output Option 2 was used, Option 2 for measuring PSD was also
used. A peak detector was used, and since the device was transmitting continuously, the trigger
was set to “free run”. The analyzer was set to trace average 100 traces in power averaging mode.
The Power Spectral Density was measured and recorded for each condition.

Limit: The peak level measured must be no greater than +8 dBm.

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.845 GHz

Channel Bandwidth: 5 MHz

Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -1.06 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl -1.06 dBm VBW 10 kHz
10 dBm 5.84306112 GHz SWT 1.4 s Unit dBm

1

/ \

Center 5.845 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 13:46:17
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.845 GHz

Channel Bandwidth: 5 MHz

Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -0.79 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl -0.79 dBm VBW 10 kHz
10 dBm 5.84306112 GHz SWT 1.4 s Unit dBm

_l /W“WWWWMMWMWWM

I N

Center 5.845 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 13:47:59
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.845 GHz

Channel Bandwidth: 5 MHz

Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = 2.40 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvli 2.40 dBm VBW 10 kHz
10 dBm 5.84341182 GHz SWT 1.4 s unit dBm
1
I
|
-10
_zoh \‘H/‘\
-4
-5
-6
-7
-8
-9
Center 5.845 GHz 500 kHz/ Span 5 MHz
Date: 10.FEB.2010 13:49:51
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.845 GHz

Channel Bandwidth: 5 MHz

Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -1.01 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl -1.01 dBm VBW 10 kHz
10 dBm 5.84306112 GHz SWT 1.4 s Unit dBm

1

A \

Center 5.845 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 13:44:20
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency —5.730 GHz

Channel Bandwidth: 5 MHz

Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -0.13 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl -0.13 dBm VBW 10 kHz
10 dBm 5.72806112 GHz SWT 1.4 s Unit dBm

1

_l /WWWMWMWWWW

Center 5.73 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 13:26:33
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency —5.730 GHz

Channel Bandwidth: 5 MHz

Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -0.02 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl -0.02 dBm VBW 10 kHz
10 dBm 5.72806112 GHz SWT 1.4 s Unit dBm

1

E«
:

Center 5.73 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 13:29:45
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency —5.730 GHz

Channel Bandwidth: 5 MHz

Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = 3.30 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl 3.30 dBm VBW 10 kHz
10 dBm 5.72841182 GHz SWT 1.4 s Unit dBm

Center 5.73 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 13:32:07
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency —5.730 GHz

Channel Bandwidth: 5 MHz

Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -0.07 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl -0.07 dBm VBW 10 kHz
10 dBm 5.72806112 GHz SWT 1.4 s Unit dBm

_l jWWWWWWWWWW
i \,

Center 5.73 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 13:23:08
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Mid Channel: Frequency —5.775 GHz

Channel Bandwidth: 5 MHz

Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -0.56 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl -0.56 dBm VBW 10 kHz
10 dBm 5.77306112 GHz SWT 1.4 s Unit dBm

_l jWWWMWWWWWW
Bl \

Center 5.775 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 13:37:11
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Mid Channel: Frequency —5.775 GHz

Channel Bandwidth: 5 MHz

Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -0.26 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB

Ref Lvli -0.26 dBm VBW 10 kHz

10 dBm 5.77306112 GHz SWT 1.4 s unit dBm
1

1
' ' I M

) / | L
-2
_3(1// \’\M
-4
-5
-6
-7
-8
-9

Center 5.775 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 13:39:20
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Mid Channel: Frequency —5.775 GHz

Channel Bandwidth: 5 MHz

Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = 2.96 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl 2.96 dBm VBW 10 kHz
10 dBm 5.77341182 GHz SWT 1.4 s Unit dBm

1

1 .,W"“ Wik N
il Vi

i

Center 5.775 GHz 500 kHz/ Span 5 MHz

Date: 10.FEB.2010 13:41:27
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Mid Channel: Frequency —5.775 GHz

Channel Bandwidth: 5 MHz

Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -0.47 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvli -0.47 dBm VBW 10 kHz
10 dBm 5.77306112 GHz SWT 1.4 s unit dBm
1
1
A 4
) j | | K
2 / \u
-3 5
-4
-5
-6
-7
-8
-9
Center 5.775 GHz 500 kHz/ Span 5 MHz
Date: 10.FEB.2010 13:35:07
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

APPENDIX E
DATA AND GRAPHS

Part 15, Subpart C, Section 15.247 (a-h)

10 MHz Channel Bandwidth of EUT
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

1.0 Test Run: Bandwidth
Rule Section: Section 15.247(a)(2)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and highest
channel of operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz
and 20 MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM,
and 256-QAM. The 6 dB bandwidth was measured and recorded for each condition. Note:
Since this testing was done for a Class Il Permissive Change, and the 10 MHz channel
bandwidth with QPSK, 16-QAM, and 64-QAM data is already in the original report, only the
256-QAM modulation was tested for the 10 MHz channel bandwidth condition.

Limit: The 6 dB bandwidth must be greater than 500 kHz

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.845 GHz
Channel Bandwidth: 10 MHz
Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 8.90 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 8.89779559 MHz SWT 10 s Unit dBm
2
1 T
a1 // \\
-2
-3
-4
-5
-6
-7
-8
Center 5.845 GHz 1 MHz/ Span 10 MHz
Date: 10.FEB.2010 14:32:58
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency —5.730 GHz
Channel Bandwidth: 10 MHz
Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 8.90 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 8.89779559 MHz SWT 10 s Unit dBm
2
1 2
1 // \
-2
-3
-4
-5
-6
-7
-8
Center 5.73 GHz 1 MHz/ Span 10 MHz
Date: 10.FEB.2010 14:29:43
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Channel Bandwidth: 10 MHz
Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 8.90 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 8.89779559 MHz SWT 10 s Unit dBm
2
1 +
WMMWMWWWWWZ
-2
-3
-4
-5
-6
-7
-8
Center 5.775 GHz 1 MHz/ Span 10 MHz
Date: 10.FEB.2010 14:31:24
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

2.0

Test Run: RF antenna conducted test — Band-edge compliance

Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and highest
channel of operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz
and 20 MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM,
and 256-QAM. A measurement of the emission at the edge of the authorized operating band was
made for each of the above conditions. Note: Since this testing was done for a Class 11
Permissive Change, and the 10 MHz band-edge data is already in the original report, only the
256-QAM modulation was tested for the 10 MHz channel bandwidth condition.

Limit: This device complies with the use of power option 2. Therefore, the emission level at
the edge of the authorized operating band must be at least 30 dB down from the highest emission
level within the authorized band as measured with a 100 kHz RBW.

Results: Passed
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and

15dBi reflector dish

OFDM Subscriber Module CSM 58430
High Band-Edge Compliance - Conducted

Test Date: 02-10-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Band-Edge Frequency = 5.850 GHz

Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.845 GHz

Modulation:

Channel Bandwidth: 10 MHz

256QAM

Settestpwr setting: 20
Power setting: Adispi F4 10

@ Ref Lvli

10 dBm
1

Delta 1 [T3] RBW 100 kHz RF Att 30 dB
-32.98 dB VBW 300 kHz
4.46893788 MHz SWT 10 s Unit dBm

1

S0

A im0 |

B

A
P —uu

Center 5.85 GHz

Date: 10.FEB.2010

2 MHz/ Span 20 MHz

12:51:32
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: High Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency —5.730 GHz
Modulation: 256QAM

Channel Bandwidth: 10 MHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Delta 1 [T3] RBW 100 kHz RF Att 30 dB
Ref Lvl -30.90 dB VBW 300 kHz
10 dBm -5.55110220 MHz SWT 10 s Unit dBm

1

) /MUN\/WVMMMMM

Center 5.725 GHz 2 MHz/ Span 20 MHz

Date: 10.FEB.2010 12:50:07
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

3.0

Test Run: Power Output

Rule Section: Section 15.247(b)(3)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

- Power Output Option 2 -
- Method #2 -

Description: The pulse duration “T” measured 4.9 ms. With the RBW set to 1 MHz and the
span set to equal the EBW, the Auto-sweep time on the analyzer was 5 ms. Since the sweep time
is greater than “T”, and the EBW is equal to the largest available on the spectrum analyzer,
Method 2 was used.

The center frequency was set to the midpoint of the signal in zero span mode. The RBW was set
to equal the EBW. The VBW was set to the spectrum analyzers maximum value, which is equal
to the RBW. The sweep time was set to “T” (the analyzer rounded this setting to 5 ms). The
detector was set to Sample mode. A video trigger was set to trigger only on full power pulses.
100 traces were trace-averaged in power averaging mode. The highest peak marked on the trace
is recorded as the output power.

Measurements were taken at the lowest, middle, and highest channels of operation.
Note: Since this testing was done for a Class Il Permissive Change, and the 10 MHz channel

bandwidth with QPSK, 16-QAM, and 64-QAM data is already in the original report, only the
256-QAM modulation was tested for the 10 MHz channel bandwidth condition.

Limit: The level measured must be no greater than what is listed on the original grant of
certification.

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.845GHz
Settestpwr setting: 20

Power setting: Adispi F4 1F

Modulation: 256QAM

Channel BW: 10 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =19.73 dBm + 1 dB (Motorola cable from N-Type connector to circuit
board) = 20.73 dBm =118.30 mW

Marker 1 [T3] RBW 10 MHz RF Att 40 dB
Ref Lvl 19.73 dBm VBW 10 MHz

30 dBm 90.180361 pus SWT 5 ms unit dBm
3

23]
2L
21

10

Center 5.845 GHz 500 ps/
Date: 15.FEB.2010 19:42:15
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.730GHz
Settestpwr setting: 20

Power setting: Adispi F4 1F

Modulation: 256QAM

Channel BW: 10 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =21.38 dBm + 1 dB (Motorola cable from N-Type connector to circuit
board) =22.38 dBm =172.98 mW

Marker 1 [T3] RBW 10 MHz RF Att 40 dB
Ref Lvl 21.38 dBm VBW 10 MHz

30 dBm 2.024048 ms SWT 5 ms unit dBm
3

2’)
22

21
ookl dlly || R PR NN IO | B ) i

a b

Center 5.73 GHz 500 ps/
Date: 15.FEB.2010 19:33:51
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Mid Channel: Frequency — 5.775GHz
Settestpwr setting: 20

Power setting: Adispi F4 1B

Modulation: 256QAM

Channel BW: 10 MHz

Note: This is a point-to-point unit.

Averaged Output Power: =17.69 dBm + 1 dB (Motorola cable from N-Type connector to circuit
board) = 18.69 dBm =73.96 mW

Marker 1 [T3] RBW 10 MHz RF Att 30 dB
Ref Lvl 17.69 dBm VBW 10 MHz
20 dBm 3.136273 ms SWT 5 ms unit dBm
2

4

l’)
lL
11
1
Center 5.775 GHz 500 ps/
Date: 15.FEB.2010 19:27:48
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

4.0 Test Run: RF antenna conducted test
Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode.

Measurements were taken for QPSK, 16-QAM, 64-QAM, and 256-QAM modulation types, and
at the lowest, middle, and highest channels of operation. Measurements were taken for the 5
MHz, 10 MHz, and 20 MHz channel bandwidth settings.

Limit: This device complies with the use of power option 2. Therefore, all harmonics/spurs
must be at least 30 dB down from the highest emission level within the authorized band as
measured with a 100 kHz RBW.

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Settestpwr setting: 20

Power setting: Adispi F4 1F

Modulation: 256QAM

Channel BW: 10 MHz

Frequency Range: 1 to 10 GHz
Limit = -24.16 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 5.84 dBm VBW 300 kHz
0 dBm 5.85170341 GHz SWT 2.25 s unit dBm
2
1 T
v
-1
-2

D1 -24.16 dBm

-4

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 08:10:17
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1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola

EUT:

Test: Spurious Emissions -
Operator: Craig B

Comment:

Settestpwr setting: 20
Power setting: Adispi F4 1F
Modulation: 256QAM
Channel BW: 10 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430

Conducted

High Channel: Frequency — 5.845 GHz

Frequency Range: 10 to 18 GHz

Limit =-24.16 dBm

All Spurious Emissions at Least 30 d

B below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -49.74 dBm VBW 300 kHz
0 dBm 12.90180361 GHz SWT 2's unit dBm
2
1
-1
-2
D1 -24.16 dBm
-3
-4
v
-5
-6
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz

Date: 17.FEB.2010 08:11:13
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Settestpwr setting: 20

Power setting: Adispi F4 1F

Modulation: 256QAM

Channel BW: 10 MHz

Frequency Range: 18 to 26 GHz
Limit = -24.16 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -45.97 dBm VBW 300 kHz
0 dBm 22.90581162 GHz SWT 2's unit dBm
2
1
-1
-2

D1 -24.16 dBm

-4

-7

-8

Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 17.FEB.2010 08:12:08
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1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 1F
Modulation: 256QAM
Channel BW: 10 MHz

Frequency Range: 26 to 40 GHz

Limit =-24.16 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-29.53 dBm VBW 300 kHz

0 dBm 39.38276553 GHz SWT 3.5 s unit dBm
2
1
-1
-2

D1 -24.16 dBm

1

-3 Y

-7

-8

Start 26 GHz

Date: 17.FEB.2010 08:13:10

1.4 GHz/ Stop 40 GHz
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1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Settestpwr setting: 20
Power setting: Adispi F4 1F
Modulation: 256QAM
Channel BW: 10 MHz

Frequency Range: 30 to 1000 MHz

Limit =-24.16 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.88 dBm VBW
0 dBm 918.35671343 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

D1 -24.16 dBm

-4

60kl wwﬁmWWWWMwﬁwm

-7

-8

Start 30 MHz

Date: 17.FEB.2010 08:14:09

97 MHz/ Stop 1 GHz
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1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 1F
Modulation: 256QAM
Channel BW: 10 MHz

Frequency Range: 1 to 10 GHz

Limit =-20.73 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
9.27 dBm VBW
0 dBm 5.72545090 GHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

2.25 s unit dBm

-20=t—28—F3—8w

-4

-7

-8

Start 1 GHz

Date: 17.FEB.2010 07:56:13

900 MHz/ Stop 10 GHz
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1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 1F
Modulation: 256QAM
Channel BW: 10 MHz

Frequency Range: 10 to 18 GHz

Limit =-20.73 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-49.88 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 13.65531062 GHz SWT 2's unit dBm

2

-20=t—28—F3—8w

-4

[

-7

-8

Start 10 GHz

Date: 17.FEB.2010 07:57:21

800 MHz/ Stop 18 GHz
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1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430

Test Date: 02-17-2010

Company: Motorola

EUT:

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment:

Settestpwr setting: 20
Power setting: Adispi F4 1F
Modulation: 256QAM
Channel BW: 10 MHz

Low Channel: Frequency —5.730 GHz

Frequency Range: 18 to 26 GHz

Limit =-20.73 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm
0 dBm

Marker 1 [T3]

®

2

-46.65 dBm
25.91983968 GHz

100 kHz
300 kHz
2's

RBW 10 dB
VBW

SWT

RF Att

unit dBm

UL —=9=F

-4

Lo A IV TR

L AR A H vy

-7

-8

Start 18 GHz

Date: 17.FEB.2010 07:58:30

800 MHz/ Stop 26 GHz
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1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 1F
Modulation: 256QAM
Channel BW: 10 MHz

Frequency Range: 26 to 40 GHz

Limit =-20.73 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-29.69 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 39.43887776 GHz SWT 3.5 s unit dBm

2

-20=t—28—F3—8w

:

:

;

3

:

)

:
in

+

-7

-8

Start 26 GHz

Date: 17.FEB.2010 07:59:42

1.4 GHz/ Stop 40 GHz
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1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.730 GHz

Settestpwr setting: 20
Power setting: Adispi F4 1F
Modulation: 256QAM
Channel BW: 10 MHz

Frequency Range: 30 to 1000 MHz

Limit =-20.73 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-56.13 dBm VBW
0 dBm 918.35671343 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

-20=t—28—F3—8w

-4

I .LMMMWWWWWWMWMWW

-7

-8

Start 30 MHz

Date: 17.FEB.2010 08:00:47

97 MHz/ Stop 1 GHz
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1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 1B
Modulation: 256QAM
Channel BW: 10 MHz

Frequency Range: 1 to 10 GHz

Limit = -20.65 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
9.35 dBm VBW
0 dBm 5.77955912 GHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

2.25 s unit dBm

-20=t—28—65—8w

-4

i %WWW

-7

-8

Start 1 GHz

Date: 17.FEB.2010 08:03:41

900 MHz/ Stop 10 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 1B

Modulation: 256QAM

Channel BW: 10 MHz

Frequency Range: 10 to 18 GHz
Limit = -20.65 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB

20 dBm -50.02 dBm VBW 300 kHz

0 dBm 14 .50501002 GHz SWT 2's unit dBm
2

-20=t—28—65—8w

-4

» Lo

-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 17.FEB.2010 08:04:44
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1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 1B
Modulation: 256QAM
Channel BW: 10 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

Middle Channel: Frequency — 5.775 GHz

Frequency Range: 18 to 26 GHz

Limit = -20.65 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
@ 20 dBm
0 dBm

2

Marker 1 [T3]

25.91983968 GHz

RBW 100 kHz RF Att 10 dB
-46.24 dBm VBW 300 kHz
SWT 2's unit dBm

-20=t—28—65—8w

-4

w&JﬂAMﬂMRiW¢VMW”N¢M~ﬂ/ A#AW%MNALMALM

-7

-8

Start 18 GHz

Date:

17.FEB.2010 08:05:40

800 MHz/ Stop 26 GHz
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1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 1B
Modulation: 256QAM
Channel BW: 10 MHz

Frequency Range: 26 to 40 GHz

Limit = -20.65 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-29.84 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 39.38276553 GHz SWT 3.5 s unit dBm

2

-20=t—28—65—8w

4~

o I
_4 |MWMWWWWWW

-7

-8

Start 26 GHz

Date: 17.FEB.2010 08:06:49

1.4 GHz/ Stop 40 GHz
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1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 1B
Modulation: 256QAM
Channel BW: 10 MHz

Frequency Range: 30 to 1000 MHz

Limit = -20.65 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-56.04 dBm VBW
0 dBm 935.85170341 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

-20=t—28—65—8w

-4

-7

60kl AyAfUNMM«Mmm)md¢Awﬁwkudm@uﬂu¢MM¢HKJLfWVNﬁwAW%MMMWLVAN\NM%JNNAAM

-8

Start 30 MHz

Date: 17.FEB.2010 08:07:46

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

5.0  Test Run: Power Spectral Density (PSD)
Rule Section: Section 15.247(e)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and highest
channel of operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz
and 20 MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM,
and 256-QAM. Since Power Output Option 2 was used, Option 2 for measuring PSD was also
used. A peak detector was used, and since the device was transmitting continuously, the trigger
was set to “free run”. The analyzer was set to trace average 100 traces in power averaging mode.
The Power Spectral Density was measured and recorded for each condition. Note: Since this
testing was done for a Class Il Permissive Change, and the 10 MHz channel bandwidth with
QPSK, 16-QAM, and 64-QAM data is already in the original report, only the 256-QAM
modulation was tested for the 10 MHz channel bandwidth condition.

Limit: The peak level measured must be no greater than +8 dBm.

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.845 GHz

Channel Bandwidth: 10 MHz

Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -2.85 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl -2.85 dBm VBW 10 kHz
10 dBm 5.84551102 GHz SWT 2.8 s Unit dBm
1
1
-10

Center 5.845 GHz 1 MHz/ Span 10 MHz

Date: 10.FEB.2010 13:03:09
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency —5.730 GHz

Channel Bandwidth: 10 MHz

Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -2.04 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl -2.04 dBm VBW 10 kHz

10 dBm 5.73051102 GHz SWT 2.8 s unit dBm

1

-10 H

-2 "”“ U “Wu U'"l

-30

Center 5.73 GHz 1 MHz/ Span 10 MHz

Date: 10.FEB.2010 13:14:22
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-10-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz
Channel Bandwidth: 10 MHz

Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -2.06 dBm

Marker 1 [T3] RBW 3 kHz RF Att 30 dB
Ref Lvl -2.06 dBm VBW 10 kHz

10 dBm 5.77551102 GHz SWT 2.8 s unit dBm
1

-10

Center 5.775 GHz 1 MHz/ Span 10 MHz

Date: 10.FEB.2010 13:18:04
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

APPENDIX F
DATA AND GRAPHS

Part 15, Subpart C, Section 15.247 (a-h)

20 MHz Channel Bandwidth of EUT
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

1.0 Test Run: Bandwidth
Rule Section: Section 15.247(a)(2)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and highest
channel of operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz
and 20 MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM,
and 256-QAM. The 6 dB bandwidth was measured and recorded for each condition. Note:
Since this testing was done for a Class Il Permissive Change, and the 10 MHz channel
bandwidth with QPSK, 16-QAM, and 64-QAM data is already in the original report, only the
256-QAM modulation was tested for the 10 MHz channel bandwidth condition.

Limit: The 6 dB bandwidth must be greater than 500 kHz

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.840 GHz
Channel Bandwidth: 20 MHz
Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth =17.72 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.71543086 MHz SWT 10 s unit dBm
2

1 1

WWWWMMWMMMWWMMYZ

=
it \

-2

-3

-7

-8

Center 5.84 GHz 2 MHz/ Span 20 MHz

Date: 17.FEB.2010 14:27:31

Page -173 of 281-



Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.840 GHz
Channel Bandwidth: 20 MHz
Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth =17.72 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.71543086 MHz SWT 10 s unit dBm
2

1 1

WWWMWWWWW

7"
4 \

i ]

-2

-3

-7

-8

Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 17_.FEB.2010 14:26:01
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.840 GHz
Channel Bandwidth: 20 MHz
Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth =17.72 MHz

Delta 2 [T3] RBW 100 kHz RF Att 30 dB
Ref Lvl 1.06 dB VBW 300 kHz

20 dBm 17.71543086 MHz SWT 10 s unit dBm
2

Y2([T3] 1.39 dBn

) 5.83108216 GHz

1 D1 7.83 dBm W\/\ AY/ AZ[TT31 1.06 dB

0«%& MHz

4#;}1- Bfn M\MA WW -89 dB

\r/ 5.83785571\GHZ

- \/\
-2
-3
-4
-5
-6
-7
-8

Center 5.84 GHz 2 MHz/ Span 20 MHz

Date: 17_.FEB.2010 14:31:40
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.840 GHz
Channel Bandwidth: 20 MHz
Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth =17.72 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.71543086 MHz SWT 10 s unit dBm
2

1 1

WWWWWWWMWZ

A

-2

-3

-7

-8

Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 17_.FEB.2010 14:29:03
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency —5.735 GHz
Channel Bandwidth: 20 MHz
Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 17.68 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvl ndB 6.00 dB VBW 300 kHz

20 dBm BW 17.67535070 MHz SWT 10 s unit dBm
2

L

1 ?“V{VVW*\P‘UM N bl u;v;\w‘”, - ‘UA#\"\-UW\MWW \4}2
-1
-2
-3
-4
-5
-6
-7
-8

Center 5.735 GHz 2 MHz/ Span 20 MHz

Date: 17_.FEB.2010 14:12:55
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency —5.735 GHz
Channel Bandwidth: 20 MHz
Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth =17.72 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.71543086 MHz SWT 10 s unit dBm
2
v
l n
WWWWWMWWWWW?
1 &\k
-2
-3
-4
-5
-6
-7
-8
Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 17_.FEB.2010 14:14:25
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency —5.735 GHz
Channel Bandwidth: 20 MHz
Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 17.68 MHz

Delta 2 [T3] RBW 100 KkHz RF Att 30 dB
Ref Lvl 1.50 dB VBW 300 kHz

20 dBm 17.67535070 MHz SWT 10 s unit dBm

- \w

-2

-3

-7

-8

Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 17_.FEB.2010 14:16:49
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency —5.735 GHz
Channel Bandwidth: 20 MHz
Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth =17.72 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB

Ref Lvl ndB 6.00 dB VBW 300 kHz

20 dBm BW 17.71543086 MHz SWT 10 s unit dBm
2

1
1 f{x\ﬂ VASTAVL raSt T PPN VR ST K it A Jk ,\,\}2
T

-1
-2
-3
-4
-5
-6
-7
-8

Center 5.735 GHz 2 MHz/ Span 20 MHz

Date: 17.FEB.2010 14:11:13
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Channel Bandwidth: 20 MHz
Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 17.68 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.67535070 MHz SWT 10 s unit dBm
2
v
1
Tfm AN AR MWMMWWWMM{TZ
. /J\f\ﬁ/ \LM
-2
-3
-4
-5
-6
-7
-8
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 17_.FEB.2010 14:22:23
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Channel Bandwidth: 20 MHz
Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 17.68 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.67535070 MHz SWT 10 s unit dBm
2
-
1
WWMWWWMWWMWMJL%Z
1 W/ \‘Vg
-2
-3
-4
-5
-6
-7
-8
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 17_.FEB.2010 14:23:48
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Channel Bandwidth: 20 MHz
Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 17.68 MHz

Delta 2 [T3] RBW 100 kHz RF Att 30 dB
Ref Lvl 0.71 dB VBW 300 kHz
20 dBm 17.67535070 MHz SWT 10 s unit dBm
2
1
1001 10116 dBm hvi
-1 N
-2
-3
-4
-5
-6
-7
-8
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 17_.FEB.2010 14:19:34
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Channel Bandwidth: 20 MHz
Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

6 dB Bandwidth = 17.68 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.67535070 MHz SWT 10 s unit dBm
2
¥
1
rWWWWWWWWmﬁz
-1 \1\(1‘4
-2
-3
-4
-5
-6
-7
-8
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 14:20:56
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

2.0

Test Run: RF antenna conducted test — Band-edge compliance

Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and highest
channel of operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz
and 20 MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM,
and 256-QAM. A measurement of the emission at the edge of the authorized operating band was
made for each of the above conditions. Note: Since this testing was done for a Class 11
Permissive Change, and the 10 MHz band-edge data is already in the original report, only the
256-QAM modulation was tested for the 10 MHz channel bandwidth condition.

Limit: This device complies with the use of power option 2. Therefore, the emission level at
the edge of the authorized operating band must be at least 30 dB down from the highest emission
level within the authorized band as measured with a 100 kHz RBW.

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013
Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz

Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.840 GHz
Modulation:
Channel Bandwidth: 20 MHz
Settestpwr setting: 20

Power setting: Adispi F4 1F

16QAM

Delta 1 [T3] RBW 100 kHz RF Att 20 dB
Ref Lvli -30.41 dB VBW 300 kHz
0 dBm 18.15631263 MHz SWT 10 s unit dBm
-1 1
) ’ \
_3W \
—4 \
-5 \A g ol
-6
-7
-8
-9
-10
Center 5.85 GHz 4 MHz/ Span 40 MHz
Date: 17.FEB.2010 10:28:33
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Company:

DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Model Tested:
15dBi reflector dish
Report Number: 16013

Motorola, Inc.
5790SM4 integrated with 10dBi single patch antenna and

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz

Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.840 GHz
Modulation: 64QAM

Channel Bandwidth: 20 MHz
Settestpwr setting: 20

Power setting: Adispi F4 1F

% Ref Lvl

0 dBm

Delta 1 [T3] RBW
-30.45 dB VBW
18.15631263 MHz SWT

100 kHz
300 kHz
10 s

RF Att 20 dB

unit dBm

-10—+

A

-6

-10

Center 5.85 GHz 4 MHz/

Date: 17.FEB.2010 10:29:51

Span 40 MHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.840 GHz
Modulation: 256QAM

Channel Bandwidth: 20 MHz
Settestpwr setting: 20

Power setting: Adispi F4 25

Delta 1 [T3] RBW 100 kHz RF Att 20 dB
Ref Lvl -30.23 dB VBW 300 kHz
0 dBm 19.13827655 MHz SWT 10 s unit dBm

q{—

b

-2 -

\
TVPVSMA AN,

-6

-10

Center 5.85 GHz 5 MHz/ Span 50 MHz
Date: 17.FEB.2010 10:47:38
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz

Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.840 GHz
Modulation: QPSK

Channel Bandwidth: 20 MHz
Settestpwr setting: 20

Power setting: Adispi F4 1F

Delta 1 [T3] RBW 100 kHz
Ref Lvl -30.36 dB VBW 300 kHz

0 dBm 18.15631263 MHz SWT 10 s

RF Att 20 dB

unit dBm

-1 1

I

-6

-10

Center 5.85 GHz 4 MHz/
Date: 17.FEB.2010 10:26:28
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Low Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency —5.735 GHz
Modulation: 16QAM

Channel Bandwidth: 20 MHz
Settestpwr setting: 20

Power setting: Adispi F4 1F

Delta 1 [T3] RBW 100 kHz RF Att 20 dB
Ref Lvli -30.46 dB VBW 300 kHz
0 dBm -3.00601202 MHz SWT 10 s unit dBm
1
-1 A 4
-3
B v‘_,_,.«/f/“
| avw—]
-5 P_/w—"-: '_"N_MW
-6
-7
-8
-9
-10
Center 5.725 GHz 4 MHz/ Span 40 MHz
Date: 17.FEB.2010 09:57:26
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Low Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency —5.735 GHz
Modulation: 64QAM

Channel Bandwidth: 20 MHz
Settestpwr setting: 20

Power setting: Adispi F4 1A

Delta 1 [T3] RBW 100 kHz RF Att 20 dB
Ref Lvl -30.15 dB VBW 300 kHz
0 dBm -5.09018036 MHz SWT 10 s unit dBm

At Ahrchd W | N —) A 'y
/’w' UETIEEY v v vﬂ'\z\

-6

-10

Center 5.725 GHz 4 MHz/ Span 40 MHz
Date: 17.FEB.2010 10:00:56
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Low Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency —5.735 GHz
Modulation: 256QAM

Channel Bandwidth: 20 MHz
Settestpwr setting: 20

Power setting: Adispi F4 21

Delta 1 [T3] RBW 100 kHz RF Att 20 dB
Ref Lvl -30.11 dB VBW 300 kHz
0 dBm -3.40681363 MHz SWT 10 s unit dBm
1
-1 YV1 A | W’W\f/ N
-2 J(N
-3
1“\]1
—4 A
-5 \ A MMMW
VLR YA YYAYA
-6
-7
-8
-9
-10
Center 5.725 GHz 4 MHz/ Span 40 MHz
Date: 17.FEB.2010 10:19:35
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Low Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency —5.735 GHz
Modulation: QPSK

Channel Bandwidth: 20 MHz
Settestpwr setting: 20

Power setting: Adispi F4 1F

Delta 1 [T3] RBW 100 kHz RF Att 20 dB
Ref Lvl -30.43 dB VBW 300 kHz
0 dBm -3.00601202 MHz SWT 10 s unit dBm
1
-1 (—Y A4 \‘
) / \
-3
—4 C
"
_5 '_,_v_,__,.v.A_AN—""
L ———
-6
-7
-8
-9
-10
Center 5.725 GHz 4 MHz/ Span 40 MHz
Date: 17.FEB.2010 09:51:15
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

3.0

Test Run: Power Output

Rule Section: Section 15.247(b)(3)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

- Power Output Option 2 -
- Method #3 -

Description: The pulse duration “T” measured 1.18 ms. With the RBW set to 1 MHz and the
span set to equal the EBW, the Auto-sweep time on the analyzer was 5 ms. Since the sweep time
is greater than “T”, and the EBW is larger than the largest available on the spectrum analyzer,
Method #3 was used.

The span was set to the EBW. The trigger was set to “free run”. The RBW was set to 1 MHz.
The VBW was set to 1 kHz, which is greater than 1/T (846 Hz). The analyzer was set to linear
display mode. There were 500 points in the spectrum. The span (20 MHz) / 500 points = 40
kHz. 40 kHz is less than 0.5 RBW which is 500 kHz. Therefore, the Sample detector mode was
used. The sweep was set to Max Hold for 60 seconds. The spectrum analyzer’s power
measurement function was used to integrate the power levels across the EBW of the signal.

Measurements were taken for QPSK, 16-QAM, 64-QAM, and 256-QAM modulation types, and

at the lowest, middle, and highest channels of operation.

Limit: The level measured must be no greater than what is listed on the original grant of
certification.

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 20 MHz

Note: This is a point-to-point unit.

Averaged Output Power: 92.54 mW =19.66 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 20.66 dBm =116.50 mW

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
Ref LvlI 8.18 dBm VBW 1 kHz
13 dBm 5.83344689 GHz SWT 50 ms unit dBm
l')
Y1([T3] §.18 dBn

5.83344689 GHz
12 eHPWR 92 1538 my
CH |BW 40.00000000 MHz
Al|[T3] -1§.37 dB

13.44689379 MHz

11

1
H_LY A ANALE A

4 | \
=7
(610}
-1%es
Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 17:31:50
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1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010
Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20

Power setting: Adispi F4 10
Modulation: 64QAM

Channel BW: 20 MHz

Note: This is a point-to-point unit.

Averaged Output Power: 77.64 mW =18.90 dBm + 1 dB (Motorola cable from N-Type connector to

circuit board) =19.90 dBm =97.74 mW

Motorola, Inc.
5790SM4 integrated with 10dBi single patch antenna and

Company:
; Model Tested:
15dBi reflector dish

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
<%%>Ref Lvi 7.43 dBm VBW 1 kHz
13 dBm 5.83352705 GHz SWT 50 ms unit dBm
l’)
Y1([T3] 7-43 dBn
5.83352705 GHz
12 SHPWR {643
CH [BW 40.00000000 MHz
1 Al|[T3] -14.41 dB
13.52705411 MHz
1
L
. / \‘-’\UWANJ\/W%JM\& Ll ““\”‘”VM«»M

4 \
[ Cd
-13¢e6
Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 17:28:25
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1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010
Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20

Power setting: Adispi F4 10
Modulation: 256QAM

Channel BW: 20 MHz

Note: This is a point-to-point unit.

Company:
Model Tested:

Report Number: 16013

Motorola, Inc.
5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Averaged Output Power: 89.30 mW =19.51 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 20.51 dBm =112.42 mW

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
Ref Lvl 8.76 dBm VBW 1 kHz
13 dBm 5.84070140 GHz SWT 50 ms unit dBm
l')
Y1 |[T3] §.76 dBn
5.84070140 GHz
12 SHPHR 891302—m
CH |BW 40.00000000 MHZz
11 Al[[T3] -17.19 dB
-10.70140281 MHz
1
/%\
\ S ~— \/ \ /
77 — \
A
: // \\
4 | \
_7L
A co
-13€e6
Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 17:37:27
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK

Channel BW: 20 MHz

Note: This is a point-to-point unit.

Averaged Output Power: 89.86 mW =19.54 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 20.54 dBm =113.13 mW

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
Ref LvlI 8.01 dBm VBW 1 kHz
13 dBm 5.83428858 GHz SWT 50 ms unit dBm
l')
Y1([T3] §.01 dBn

5.83428858 GHz

=4 M
T

12 eHPWR 898
CH |BW 40.00000000 MHz
Al|[T3] -1§.32 dB

14.28857715 MHz

11

ol

4 | \
=7
(610)
-1%es
Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 17:34:26
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 20 MHz

Note: This is a point-to-point unit.

Averaged Output Power: 140.94 mW = 21.49 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 22.49 dBm = 177.42 mW

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
Ref LvlI 9.88 dBm VBW 1 kHz
13 dBm 5.72976954 GHz SWT 50 ms unit dBm
l')
Y1|[T3] 9.88 dBn

5.72976954 GHz

M
T

[¢§)
N

TFO [T

CH |BW 40.00000000 MHz
Al|[T3] -4.39 dB
12.26953908 MHZ

1 o lown 14010
¥4 ST T

11

¥
%.H
é
;
]
:

wwWMM

(610)

-13€6

Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 17:00:09
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 20 MHz

Note: This is a point-to-point unit.

Averaged Output Power: 119.34 mW = 20.77 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 21.77 dBm = 150.24 mW

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
Ref LvlI 9.21 dBm VBW 1 kHz
13 dBm 5.73013026 GHz SWT 50 ms unit dBm
l')
Y1|[T3] 9.21 dBn

5.73013026 GHz
12 eHPWR 1491343 mi
CH |BW 40.00000000 MHz
Al|[T3] -4.35 dB

42.63026052 MHZz

11

1
1 AUy AN AXMA. LA A ML\
Ao

MM KA WY MR

4 | \
=7
co
-13€e6
Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 17:03:07
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 256QAM

Channel BW: 20 MHz

Note: This is a point-to-point unit.

Averaged Output Power: 126.04 mW =21.01 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 22.01 dBm = 158.67 mW

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
Ref LvlI 10.30 dBm VBW 1 kHz
13 dBm 5.73570140 GHz SWT 50 ms unit dBm
l')
Y1|[T3] 10.30 dBm

5.73570140 GHz

M
T

[¢V]
D

TZO—T

CH |BW 40.00000000 MHz
Al|[T3] -1.26 dB
1 18.20140281 MHz

AN //\/\J\ /\/\\
TS AR VAR

1 o lown 120 1IN
] ST T =

11

(610)

-13€6

Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 17:12:08
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK

Channel BW: 20 MHz

Note: This is a point-to-point unit.

Averaged Output Power: 139.83 mW = 21.45 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 22.45 dBm =176 mW

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
Ref LvlI 9.77 dBm VBW 1 kHz
13 dBm 5.73045090 GHz SWT 50 ms unit dBm
l')
Y1([T3] 9.77 dBn

5.73045090 GHz
12 eHPWR 1391328 mi
CH |BW 40.00000000 MHz
Al|[T3] -4.26 dB

42.95090180 MHz

11

1
/&““”WMN¢"MMXMM¢AkWMw~W”V\“WJMWN”¢*”“*“A”~"”W“~Jw~~vww¢qK

(610)

-13€6

Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 16:56:02
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Motorola, Inc.
5790SM4 integrated with 10dBi single patch antenna and

Company:
Dl ; Model Tested:

15dBi reflector dish
1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013
Test Date: 02-15-2010
Company: Motorola
EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20

Power setting: Adispi F4 10
Modulation: 16QAM

Channel BW: 20 MHz

Note: This is a point-to-point unit.

Averaged Output Power: 142.26 mW = 21.53 dBm + 1 dB (Motorola cable from N-Type connector to

circuit board) = 22.53 dBm =179.10 mW

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
@Ref Lvi 9.90 dBm VBW 1 kHz
13 dBm 5.76900802 GHz SWT 50 ms Unit dBm
e’

' Y1([T3] 9.90 dBn
5.76900802 GHz
12 SHPWR H2258—mi
CH [BW 40.00000000 MHz
11 ALl|[T3] -1§.00 dB
44.00801603 MHz

1 |

MMuuAﬁwkwmmykv%FJ$Lw&AMMVu“JWAAHAﬂx&¢MW¢~1¢¢AJWUJ«MMMNM«

4 | |
_7L
A co
-13€e6
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 17:21:21
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 20 MHz

Note: This is a point-to-point unit.

Averaged Output Power: 120.18 mW = 20.80 dBm + 1 dB (Motorola cable from N-Type connector to

circuit board) =21.80 dBm =151.30 mW

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
<%%>Ref Lvi 9.19 dBm VBW 1 kHz
13 dBm 5.77237475 GHz SWT 50 ms unit dBm
l’)
Y1([T3] 9.19 dBn
5.77237475 GHz
12 SHPWR 205
CH [BW 40.00000000 MHz
1 Al|[T3] -14.44 dB
17.37474950 MHz
1
1
\ Ak A miw Mok A A

M SAl =" A A

Mt W VR A A S a v W‘MJMM

A
136

(610)

\wav)

Center 5.775 GHz 2 MHz/

Date: 15.FEB.2010 17:24:01
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 256QAM

Channel BW: 20 MHz

Note: This is a point-to-point unit.

Averaged Output Power: 130.70 mW = 21.16 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 22.16 dBm = 164.54 mW

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
Ref LvlI 10.45 dBm VBW 1 kHz
13 dBm 5.77574148 GHz SWT 50 ms unit dBm
l')
Y1([T3] 14.45 dBn

5.77574148 GHz

1 o lown 120 7o M
¥4 ST T v

TOUT[T oo 1t

CH |BW 20.00000000 MHz
Al|[T3] -14.61 dB
1 -10.74148297 MHz

J IV IR /
I /1T

11

(610)

-13€6

Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 17:15:22
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Company:
Model Tested:
15dBi reflector

Motorola, Inc.

5790SM4 integrated with 10dBi single patch antenna and

dish

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013
Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK
Channel BW: 20 MHz

Note: This is a point-to-point unit.

Averaged Output Power: 138.29 mW =21.41 dBm + 1 dB (Motorola cable from N-Type connector to
circuit board) = 22.41 dBm =174.10 mW

Marker 1 [T3] RBW 1 MHz RF Att 30 dB
Ref Lvl 9.65 dBm VBW 1 kHz
13 dBm 5.77061122 GHz SWT 50 ms unit dBm
l')
Y1[[T3] 9.65 dBn
5.77061122 GHz
12 SHPHR 381292
CH |BW 40.00000000 MHZz
11 Al|[T3] -1§4.01 dB
45.61122244 MHz
1 -
thwwxquwwwa PYNTTIVOIDE PNV
7 / \\
: // \\
4 ] |
_7L
A co
-13€e6
Center 5.775 GHz 2 MHz/ Span 20 MHz

Date: 15.FEB.2010

17:18:42
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

4.0 Test Run: RF antenna conducted test
Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode.

Measurements were taken for QPSK, 16-QAM, 64-QAM, and 256-QAM modulation types, and
at the lowest, middle, and highest channels of operation. Measurements were taken for the 5
MHz, 10 MHz, and 20 MHz channel bandwidth settings.

Limit: This device complies with the use of power option 2. Therefore, all harmonics/spurs
must be at least 30 dB down from the highest emission level within the authorized band as
measured with a 100 kHz RBW.

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 20 MHz

Frequency Range: 1 to 10 GHz
Limit = -22.04 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 7.96 dBm VBW 300 kHz
0 dBm 5.83366733 GHz SWT 2.25 s unit dBm
2
1
1 v
-1
-2

-4

A4

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 09:10:31
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 20 MHz

Frequency Range: 10 to 18 GHz

Limit =-22.04 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-49.31 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 14.96993988 GHz SWT 2's unit dBm

2

-4

-7

-8

Start 10 GHz

Date: 17.FEB.2010 09:11:37

800 MHz/ Stop 18 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 20 MHz

Frequency Range: 18 to 26 GHz

Limit =-22.04 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-46 .64 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 22.80961924 GHz SWT 2's unit dBm

2

-4

wwkmwww Y W BNV

-7

-8

Start 18 GHz

Date: 17.FEB.2010 09:12:36

800 MHz/ Stop 26 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 20 MHz

Frequency Range: 26 to 40 GHz
Limit = -22.04 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -30.35 dBm VBW 300 kHz
0 dBm 39.83166333 GHz SWT 3.5 s unit dBm
2
1
-1
-2

y MWWWWWMWW Y

-6
-7
-8
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 17.FEB.2010 09:13:35
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 20 MHz

Frequency Range: 30 to 1000 MHz

Limit =-22.04 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-56.21 dBm VBW
0 dBm 933.90781563 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

-4

-7

-8

Start 30 MHz

Date: 17.FEB.2010 09:14:37

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 20 MHz

Frequency Range: 1 to 10 GHz
Limit = -23.35 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 6.65 dBm VBW 300 kHz
0 dBm 5.83366733 GHz SWT 2.25 s unit dBm
2
1 T
v
-1
-2

—D1 -23.35 dBm

-4

| AMVA A

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 09:16:51
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 20 MHz

Frequency Range: 10 to 18 GHz

Limit = -23.35 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-49.40 dBm VBW 300 kHz

0 dBm 13.78356713 GHz SWT 2's unit dBm
2
1
-1
-2

D1 -23.35 dBm
-3
-4

y
-5 h
Iy OGO Tl

A A LA TY TN YN TR
-6
-7
-8

Start 10 GHz

Date: 17.FEB.2010 09:17:47

800 MHz/ Stop 18 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 20 MHz

Frequency Range: 18 to 26 GHz
Limit = -23.35 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46.31 dBm VBW 300 kHz
0 dBm 23.06613226 GHz SWT 2's unit dBm
2
1
-1
-2

—D1 -23.35 dBm

-4

4
.

P ey * ”

-7

-8

Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 17.FEB.2010 09:18:47
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 20 MHz

Frequency Range: 26 to 40 GHz

Limit = -23.35 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-30.51 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 39.29859719 GHz SWT 3.5 s unit dBm

2

—D1 -23.35 dBm

yA
] it s A WWW

-7

-8

Start 26 GHz

Date: 17.FEB.2010 09:19:47

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 20 MHz

Frequency Range: 30 to 1000 MHz

Limit = -23.35 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-56.02 dBm VBW
0 dBm 939.73947896 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

—D1 -23.35 dBm

-4

e MWWWWWWNWMW

-7

-8

Start 30 MHz

Date: 17.FEB.2010 09:20:55

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 256QAM

Channel BW: 20 MHz

Frequency Range: 1 to 10 GHz
Limit =-21.89 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 8.11 dBm VBW 300 kHz
0 dBm 5.83366733 GHz SWT 2.25 s unit dBm
2
1
1 4
-1
iy K Y BrYowwT=p
-3
-4

LYV |

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 09:30:15
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 256QAM

Channel BW: 20 MHz

Frequency Range: 10 to 18 GHz
Limit =-21.89 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -50.07 dBm VBW 300 kHz
0 dBm 13.62324649 GHz SWT 2's unit dBm
2
1
-1
-2

-4

q~

-7

-8

Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 17.FEB.2010 09:31:14
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 256QAM

Channel BW: 20 MHz

Frequency Range: 18 to 26 GHz
Limit =-21.89 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46.51 dBm VBW 300 kHz
0 dBm 21.86372745 GHz SWT 2's unit dBm
2
1
-1
-2

-4

J I L WWW LML b AU
LAl w7 <

-7

-8

Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 17.FEB.2010 09:32:09
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 256QAM
Channel BW: 20 MHz

Frequency Range: 26 to 40 GHz

Limit =-21.89 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-30.19 dBm VBW 300 kHz
0 dBm 39.83166333 GHz SWT 3.5 s unit dBm
2
1
-1
i G T ETow T
1
-3 v

-7

-8

Start 26 GHz

Date: 17.FEB.2010 09:33:12

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 256QAM
Channel BW: 20 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

High Channel: Frequency — 5.840 GHz

Frequency Range: 30 to 1000 MHz

Limit =-21.89 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
@ 20 dBm
0 dBm

2

Marker 1 [T3]
-55.57 dBm
988.33667335 MHz

100 kHz
300 kHz
245 ms

RBW 10 dB
VBW

SWT

RF Att

unit dBm

-4

— 60 AL A AN AU Y

-7

-8

Start 30 MHz

Date:

17.FEB.2010 09:34:14

97 MHz/ Stop 1 GHz
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DLS A+

Company: Motorola, Inc.
Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013
Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted

Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation:
Channel BW

QPSK

: 20 MHz

Frequency Range: 1 to 10 GHz
Limit =-22.92 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 7.08 dBm VBW 300 kHz
0 dBm 5.83366733 GHz SWT 2.25 s unit dBm
2
1 3
\ 4
-1
-2
D1 -221.92 dBm
-3
-4
-5 V\J WWMA
-6
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 09:23:16
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK

Channel BW: 20 MHz

Frequency Range: 10 to 18 GHz
Limit =-22.92 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -49.50 dBm VBW 300 kHz
0 dBm 14.08817635 GHz SWT 2's unit dBm
2
1
-1
-2

D1 -22.92 dBm

-4

4~

-7

-8

Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 17.FEB.2010 09:24:14
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 20 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

High Channel: Frequency — 5.840 GHz

Frequency Range: 18 to 26 GHz

Limit =-22.92 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB

20 dBm -46 .57 dBm VBW 300 kHz

0 dBm 25.71142285 GHz SWT 2's unit dBm
2
1
-1
-2

1 D1 -22.92 dBm
-3
-4

1

By IVSVTW/SYN pov W, Ty e et MWMJ‘WW‘M%MW
-6
-7
-8

Start 18 GHz

Date:

17.FEB.2010 09:25:13

800 MHz/ Stop 26 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 20 MHz

Frequency Range: 26 to 40 GHz

Limit =-22.92 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-29.69 dBm VBW 300 kHz

0 dBm 39.35470942 GHz SWT 3.5 s unit dBm
2
1
-1
-2

I D1 -22.92 dBm

1

-3 Y

H

-7

-8

Start 26 GHz

Date: 17.FEB.2010 09:26:19

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 20 MHz

Frequency Range: 30 to 1000 MHz

Limit =-22.92 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.33 dBm VBW
0 dBm 933.90781563 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

D1 -22.92 dBm

-4

P, AT PWWWWWWWMWW

-7

-8

Start 30 MHz

Date: 17.FEB.2010 09:27:35

97 MHz/ Stop 1 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 20 MHz

Frequency Range: 1 to 10 GHz

Limit=-21.17 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

8.83 dBm VBW 300 kHz
0 dBm 5.72545090 GHz SWT 2.25 s unit dBm
2
1 1
-1
_2 _Dl )‘I_‘I7 dBm
-3
-4
-5 7 ﬁ¢vhfuv“ﬁﬂ
WWWMW LVWWMMWW
-6
-7
-8

Start 1 GHz

Date: 17.FEB.2010 08:25:39

900 MHz/ Stop 10 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 20 MHz

Frequency Range: 10 to 18 GHz

Limit=-21.17 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-49.64 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 13.68737475 GHz SWT 2 s unit dBm

2

_2 L -DT 21017 dBm

-4

[

-7

-8

Start 10 GHz

Date: 17.FEB.2010 08:26:32

800 MHz/ Stop 18 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 20 MHz

Frequency Range: 18 to 26 GHz
Limit =-21.17 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46.13 dBm VBW 300 kHz
0 dBm 25.95190381 GHz SWT 2's unit dBm
2
1
-1
_2 _Dl )‘I_‘I7 dBm
-3
-4
1]
W Y e vOr YR P N V. VHE W VWA
-6
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 17.FEB.2010 08:27:30
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 20 MHz

Frequency Range: 26 to 40 GHz

Limit=-21.17 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-30.44 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 40.00000000 GHz SWT 3.5 s unit dBm

2

_2 L -DT 21017 dBm

+

-7

-8

Start 26 GHz

Date: 17.FEB.2010 08:28:34

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 20 MHz

Frequency Range: 30 to 1000 MHz

Limit=-21.17 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.93 dBm VBW
0 dBm 926.13226453 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

_2 L -DT 21017 dBm

-4

-7

Y, W ALLW“MMWWWWWWWWMW

-8

Start 30 MHz

Date: 17.FEB.2010 08:29:42

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 20 MHz

Frequency Range: 1 to 10 GHz
Limit =-22.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 7.99 dBm VBW 300 kHz
0 dBm 5.74348697 GHz SWT 2.25 s unit dBm
2
1
1 v
-1
-2

-4

-6
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 08:31:45
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 20 MHz

Frequency Range: 10 to 18 GHz

Limit =-22.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-49.61 dBm VBW 300 kHz

0 dBm 14.63326653 GHz SWT 2's unit dBm
2
1
-1
I G QCT WY T
-3
-4

v

_5 |

ISV TR Y AN IYVYEey Sl S o WTTVENW (PR WATH AVITY
-6
-7
-8

Start 10 GHz

Date: 17.FEB.2010 08:32:38

800 MHz/ Stop 18 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 64QAM

Channel BW: 20 MHz

Frequency Range: 18 to 26 GHz
Limit =-22.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46.43 dBm VBW 300 kHz
0 dBm 25.75951904 GHz SWT 2's unit dBm
2
1
-1
2051 24 51 aen
-3
-4
1
i YW L TR YA Ty WIRTVAY SIS s VUVY: SN T
-6
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 17.FEB.2010 08:33:29
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 20 MHz

Frequency Range: 26 to 40 GHz

Limit =-22.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-30.43 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 39.41082164 GHz SWT 3.5 s unit dBm

2

I I T N WWMM Y

-7

-8

Start 26 GHz

Date: 17.FEB.2010 08:34:26

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 20 MHz

Frequency Range: 30 to 1000 MHz

Limit =-22.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.70 dBm VBW
0 dBm 858.09619238 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

-4

-7

-8

Start 30 MHz

Date: 17.FEB.2010 08:35:26

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 256QAM

Channel BW: 20 MHz

Frequency Range: 1 to 10 GHz
Limit = -21.54 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 8.46 dBm VBW 300 kHz
0 dBm 5.74348697 GHz SWT 2.25 s unit dBm
2
1 v

ﬁi |

Aal N

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 08:37:25
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 256QAM
Channel BW: 20 MHz

Frequency Range: 10 to 18 GHz

Limit =-21.54 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-49.60 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 13.99198397 GHz SWT 2's unit dBm

2

-4

-7

-8

Start 10 GHz

Date: 17.FEB.2010 08:38:22

800 MHz/ Stop 18 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 256QAM
Channel BW: 20 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

Low Channel: Frequency —5.735 GHz

Frequency Range: 18 to 26 GHz

Limit =-21.54 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
@ 20 dBm
0 dBm

2

Marker 1 [T3]

25.75951904 GHz

RBW 100 kHz RF Att 10 dB
-46.49 dBm VBW 300 kHz
SWT 2's unit dBm

-4

M WWMMV;\L;MAJ\FMM

-7

-8

Start 18 GHz

Date:

17.FEB.2010 08:39:17

800 MHz/ Stop 26 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 256QAM
Channel BW: 20 MHz

Frequency Range: 26 to 40 GHz

Limit =-21.54 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-30.48 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 39.38276553 GHz SWT 3.5 s unit dBm

2

i
By WMWWWWMWWW

-7

-8

Start 26 GHz

Date: 17.FEB.2010 08:40:12

1.4 GHz/ Stop 40 GHz

Page -241 of 281-



DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 256QAM
Channel BW: 20 MHz

Frequency Range: 30 to 1000 MHz

Limit =-21.54 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.58 dBm VBW
0 dBm 982.50501002 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

-4

-7

-8

Start 30 MHz

Date: 17.FEB.2010 08:41:13

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK

Channel BW: 20 MHz

Frequency Range: 1 to 10 GHz
Limit = -22.47 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 7.53 dBm VBW 300 kHz
0 dBm 5.72545090 GHz SWT 2.25 s unit dBm
2
1
1 =
-1
-2
- D1 -22.47 dBm
-3
-4

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 08:19:26
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 20 MHz

Frequency Range: 10 to 18 GHz

Limit = -22.47 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-49.81 dBm VBW 300 kHz

0 dBm 14 .53707415 GHz SWT 2's unit dBm
2
1
-1
-2

1 D1 -221.47 dBm
-3
-4

1

-5 h 4

WMWWWWWWWNM N TSN] (TN WV PN
-6
-7
-8

Start 10 GHz 800 MHz/ Stop 18 GHz

Date: 17.FEB.2010 08:20:18
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430

Test Date: 02-17-2010

Company: Motorola

EUT:

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 20 MHz

Low Channel: Frequency —5.735 GHz

Frequency Range: 18 to 26 GHz

Limit = -22.47 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3]
@ 20 dBm

0 dBm

2

-45.85 dBm
23.09819639 GHz

100 kHz
300 kHz
2's

RBW 10 dB
VBW

SWT

RF Att

unit dBm

D1 -221.47 dBm

-4

mmNﬂuidbﬁﬂM4“JlANhﬁ4.d)kykA«A‘MAwamwﬂwﬂ

Ay

-7

-8

Start 18 GHz

Date: 17.FEB.2010 08:21:23

800 MHz/ Stop 26 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 20 MHz

Frequency Range: 26 to 40 GHz

Limit = -22.47 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-30.26 dBm VBW 300 kHz

0 dBm 39.77555110 GHz SWT 3.5 s unit dBm
2
1
-1
-2

D1 -221.47 dBm
-3

+4

-7

-8

Start 26 GHz

Date: 17.FEB.2010 08:22:33

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency —5.735 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 20 MHz

Frequency Range: 30 to 1000 MHz

Limit = -22.47 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.76 dBm VBW
0 dBm 974 .72945892 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

D1 -221.47 dBm

-4

L ana s

-7

-8

Start 30 MHz

Date: 17.FEB.2010 08:23:38

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 20 MHz

Frequency Range: 1 to 10 GHz
Limit =-21.99 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 8.01 dBm VBW 300 kHz
0 dBm 5.77955912 GHz SWT 2.25 s unit dBm
2
1
1 Y
-1
iy T T
-3
-4

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 08:56:33
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 20 MHz

Frequency Range: 10 to 18 GHz

Limit =-21.99 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-49.70 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 14.18436874 GHz SWT 2 s unit dBm

2

-4

1
‘ 4
TPV Yoo L TINYQV (S SRR FL U™ WY YISV PR VRY I YT

-7

-8

Start 10 GHz

Date: 17.FEB.2010 08:57:23

800 MHz/ Stop 18 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 16QAM

Channel BW: 20 MHz

Frequency Range: 18 to 26 GHz
Limit =-21.99 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -45.89 dBm VBW 300 kHz
0 dBm 23.03406814 GHz SWT 2's unit dBm
2
1
-1
-2

-4

-5 \ ...Kw A'MWM&VU}M LM AMA
Y e ey WAs R ¢

-7

-8

Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 17.FEB.2010 08:58:11
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 20 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

Middle Channel: Frequency — 5.775 GHz

Frequency Range: 26 to 40 GHz

Limit =-21.99 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -29.97 dBm VBW 300 kHz
0 dBm 39.41082164 GHz SWT 3.5 s unit dBm
2
1
-1
iy T T
-3

4 |MWWW

-7

-8

Start 26 GHz

Date:

17.FEB.2010 08:59:08

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 16QAM
Channel BW: 20 MHz

Frequency Range: 30 to 1000 MHz

Limit =-21.99 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-56.26 dBm VBW
0 dBm 953.34669339 MHz SWT

RBW 100 kHz
300 kHz
245 ms unit dBm

RF Att 10 dB

-4

P8 [N RWVTAI PRVRTYVY RPN AOTOTY SRR N O O ot o i

-7

-8

Start 30 MHz

Date: 17.FEB.2010 09:00:09

97 MHz/ Stop 1 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 20 MHz

Frequency Range: 1 to 10 GHz

Limit = -20.86 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

9.14 dBm VBW 300 kHz
0 dBm 5.77955912 GHz SWT 2.25 s unit dBm
2
1

1

-1

-20=t—28——86—Ew

-3

-4

-5 7 \JLM.N‘“M |

-6

-7

-8

Start 1 GHz

Date: 17.FEB.2010 09:02:03

900 MHz/ Stop 10 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 20 MHz

Frequency Range: 10 to 18 GHz

Limit = -20.86 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-49.63 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 14.50501002 GHz SWT 2's unit dBm

2

-20=t—28——86—Ew

-4

1
- Y
i N BRI VY, Dale ROV R’ Sl et UIVESH I VISTIAYY WP

-7

-8

Start 10 GHz

Date: 17.FEB.2010 09:03:16

800 MHz/ Stop 18 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 20 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

Middle Channel: Frequency — 5.775 GHz

Frequency Range: 18 to 26 GHz

Limit = -20.86 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
@ 20 dBm
0 dBm

2

Marker 1 [T3]
-46.79 dBm VBW
25.90380762 GHz SWT 2's

RBW 100 kHz 10 dB

300 kHz

RF Att

unit dBm

-20=t—28——86—Ew

-4

ANM}ML}WIW bt hig

-7

-8

Start 18 GHz

Date:

17.FEB.2010 09:04:31

800 MHz/ Stop 26 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 20 MHz

Frequency Range: 26 to 40 GHz

Limit = -20.86 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-30.33 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 39.69138277 GHz SWT 3.5 s unit dBm

2

-20=t—28——86—Ew

Eves
_4 |MWWWWWWW\WW

-7

-8

Start 26 GHz

Date: 17.FEB.2010 09:05:53

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 64QAM
Channel BW: 20 MHz

Frequency Range: 30 to 1000 MHz

Limit = -20.86 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.58 dBm VBW
0 dBm 912.52505010 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm

-20=t—28——86—Ew

-4

-7

-8

Start 30 MHz

Date: 17.FEB.2010 09:07:46

97 MHz/ Stop 1 GHz

Page -257 of 281-



Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 256QAM

Channel BW: 20 MHz

Frequency Range: 1 to 10 GHz
Limit =-21.69 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 8.31 dBm VBW 300 kHz
0 dBm 5.76152305 GHz SWT 2.25 s unit dBm
2
1 Y
-1
201" 51 s dem

ﬁi \

1N

-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.FEB.2010 08:43:22
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 256QAM
Channel BW: 20 MHz

Frequency Range: 10 to 18 GHz

Limit =-21.69 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-48.88 dBm VBW

RBW 100 kHz
300 kHz

RF Att 10 dB

0 dBm 15.13026052 GHz SWT 2's unit dBm

2

-4

4~

-7

-8

Start 10 GHz

Date: 17.FEB.2010 08:44:27

800 MHz/ Stop 18 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: 256QAM

Channel BW: 20 MHz

Frequency Range: 18 to 26 GHz
Limit =-21.69 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -45.78 dBm VBW 300 kHz
0 dBm 25.91983968 GHz SWT 2's unit dBm
2
1
-1
-2

-4

WVWERVILY

-7

-8

Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 17.FEB.2010 08:45:32
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 256QAM
Channel BW: 20 MHz

Frequency Range: 26 to 40 GHz

Limit =-21.69 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

-30.45 dBm VBW 300 kHz
0 dBm 39.41082164 GHz SWT 3.5 s unit dBm
2
1
-1
201" 51 s dem
-3

+

-7

-8

Start 26 GHz

Date: 17.FEB.2010 08:46:39

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: 256QAM
Channel BW: 20 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

Middle Channel: Frequency — 5.775 GHz

Frequency Range: 30 to 1000 MHz

Limit =-21.69 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
@ 20 dBm
0 dBm

2

Marker 1 [T3]
-55.76 dBm
988.33667335 MHz

100 kHz
300 kHz
245 ms

RBW 10 dB
VBW

SWT

RF Att

unit dBm

-4

—GOﬂ‘;‘w Pk MWVJMW%MM

-7

-8

Start 30 MHz

Date:

17.FEB.2010 08:47:41

97 MHz/ Stop 1 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 20 MHz

Frequency Range: 1 to 10 GHz

Limit =-21.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]

RBW 100 kHz RF Att 10 dB

8.58 dBm VBW 300 kHz

0 dBm 5.77955912 GHz SWT 2.25 s unit dBm
2
1 1
-1
A Iy X | 1=
-3
-4
-5 A’ | M,.A«VA
-6
-7
-8

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 17.FEB.2010 08:50:03
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola
EUT:

Test:

Operator: Craig B
Comment:

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 20 MHz

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

OFDM Subscriber Module CSM 58430
Spurious Emissions - Conducted

Middle Channel: Frequency — 5.775 GHz

Frequency Range: 10 to 18 GHz

Limit =-21.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -49.39 dBm VBW 300 kHz
0 dBm 14.10420842 GHz SWT 2's unit dBm
2
1
-1
Gy Iy | =1
-3
-4
v
-5 "
IRV VTR VTN KNV L NS, LR TSN TVAPTRVIN fR NPT SAOVYY
-6
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 17.FEB.2010 08:50:55
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Settestpwr setting: 20

Power setting: Adispi F4 10

Modulation: QPSK

Channel BW: 20 MHz

Frequency Range: 18 to 26 GHz
Limit =-21.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -45.78 dBm VBW 300 kHz
0 dBm 23.25851703 GHz SWT 2's unit dBm
2
1
-1
Gy Iy | =1
-3
-4
1
-5 A MHAM“\MMM[I ey AV'MAN-AJ\\M W
P e W s e
-6
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 17.FEB.2010 08:51:56
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 20 MHz

Frequency Range: 26 to 40 GHz

Limit =-21.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

Marker 1 [T3]
-30.34 dBm VBW

RBW 100 kHz RF Att 10 dB

300 kHz

0 dBm 39.55110220 GHz SWT 3.5 s unit dBm

2

sl s A

-7

-8

Start 26 GHz

Date: 17.FEB.2010 08:53:00

1.4 GHz/ Stop 40 GHz
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DLS A+

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.

Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish

Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Settestpwr setting: 20
Power setting: Adispi F4 10
Modulation: QPSK
Channel BW: 20 MHz

Frequency Range: 30 to 1000 MHz

Limit =-21.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used power option 2)

Max/Ref Lvl
20 dBm

2

Marker 1 [T3]
-55.54 dBm VBW
0 dBm 984.44889780 MHz SWT

RBW 100 kHz RF Att 10 dB
300 kHz

245 ms unit dBm
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Start 30 MHz

Date: 17.FEB.2010 08:54:24

97 MHz/ Stop 1 GHz
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

5.0

Test Run: Power Spectral Density (PSD)

Rule Section: Section 15.247(e)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit at the lowest, middle, and highest channel of
operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz and 20
MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM, and 256-
QAM. Since Power Output Option 2 was used, Option 2 for measuring PSD was also used. A
peak detector was used. Since the device was transmitting at less than 100% duty cycle, video
triggering and gating were set so that the entire sweep occurred while the transmitter was
transmitting on full power pulses. The analyzer was set to trace average 100 traces in power
averaging mode. The Power Spectral Density was measured and recorded for each condition.

Limit: The peak level measured must be no greater than +8 dBm.

Results: Passed
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.840 GHz

Channel Bandwidth: 20 MHz

Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -2.96 dBm

Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref LvI -2.96 dBm VBW 10 kHz
10 dBm 5.83228457 GHz SWT 5.6 s Unit dBm

1

-6

Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 15:16:55
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.840 GHz

Channel Bandwidth: 20 MHz

Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -3.78 dBm

Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref LvI -3.78 dBm VBW 10 kHz
10 dBm 5.83228457 GHz SWT 5.6 s unit dBm
1
T
-10 !
2

-6

Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 15:20:39
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.840 GHz

Channel Bandwidth: 20 MHz

Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = 0.20 dBm

Marker 1 [T3] RBW 3 kHz RF Att 20 dB
%Ref Lvl 0.20 dBm VBW 10 kHz
10 dBm 5.84030060 GHz SWT 5.6 s Unit dBm
1
1
A 4
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Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 14:56:07
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.840 GHz

Channel Bandwidth: 20 MHz

Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -3.27 dBm

Marker 1 [T3] RBW 3 kHz
Ref Lvl -3.27 dBm VBW 10 kHz

10 dBm 5.83228457 GHz SWT 5.6 s

1

RF Att 20 dB

unit dBm

-6

Center 5.84 GHz 2 MHz/

Date: 17.FEB.2010 15:12:11
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency —5.735 GHz

Channel Bandwidth: 20 MHz

Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -1.62 dBm

Marker 1 [T3] RBW 3 kHz  RF Att 20 dB
Ref Lvl -1.62 dBm  VBW 10 kHz
10 dBm 5.73614228 GHz ~ SWT 5.6 s  Unit dBm
1
1
-10 T il V\Ml“_m
2

=
rs

-6

Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 15:26:06
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency —5.735 GHz

Channel Bandwidth: 20 MHz

Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -2.03 dBm

Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref LvI -2.03 dBm VBW 10 kHz

10 dBm 5.72948898 GHz SWT 5.6 s unit dBm
1

1

-10 A \lhl. in ‘ilJlllnl‘kluhn‘A“_lJ“

R W oI |

‘L“nﬂ‘l JVKJI_'L“‘ LHI.‘A]IM,JJ

-6

Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 15:23:49
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency —5.735 GHz

Channel Bandwidth: 20 MHz

Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = 2.20 dBm

Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref LvI 2.20 dBm VBW 10 kHz

10 dBm 5.72712425 GHz SWT 5.6 s unit dBm
1

T| ! L | |

(AL AR “u‘nl[m‘i}wlll.m Bl anL, W“ i
|‘||m‘! ANV UL R "'H‘“ Wu“

-6

Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 15:31:16
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency —5.735 GHz

Channel Bandwidth: 20 MHz

Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -1.51 dBm

Marker 1 [T3] RBW 3 kHz
Ref Lvl -1.51 dBm VBW 10 kHz

10 dBm 5.73614228 GHz SWT 5.6 s

1

RF Att 20 dB

unit dBm

-6

Center 5.735 GHz 2 MHz/
Date: 17.FEB.2010 15:28:31
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz
Channel Bandwidth: 20 MHz

Modulation: 16QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -1.21 dBm

Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref LvI ~1.21 dBm VBW 10 kHz

10 dBm 5.76728457 GHz SWT 5.6 s unit dBm

1

-10

-6

Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 15:39:34
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz
Channel Bandwidth: 20 MHz

Modulation: 64QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -2.08 dBm

Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref LvI -2.08 dBm VBW 10 kHz

10 dBm 5.77614228 GHz SWT 5.6 s unit dBm

1

-10 AL tll. ALmnwkllwhxllH‘ ln,rmﬁlw.;ll,.tll' l,lmhyLL b

-2

-6

Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 15:42:02
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz
Channel Bandwidth: 20 MHz

Modulation: 256QAM

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = 2.41 dBm

Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref Lvl 2.41 dBm VBW 10 kHz

10 dBm 5.76712425 GHz SWT 5.6 s unit dBm

i
i

1

-5

-6

-9

Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 17_.FEB.2010 15:34:10
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Subscriber Module CSM 58430
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz

Channel Bandwidth: 20 MHz

Modulation: QPSK

Settestpwr setting: 20

Power setting: Adispi F4 10

Limit: +8 dBm
Power Spectral Density = -1.47 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
% Ref Lvli -1.47 dBm VBW 10 kHz
10 dBm 5.77614228 GHz SWT 5.6 s Unit dBm
1
1
4 Iw ‘ “meml"
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-9
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 15:37:02
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Company: Motorola, Inc.
; Model Tested:  5790SM4 integrated with 10dBi single patch antenna and
15dBi reflector dish
. _ ]

1250 Peterson Dr., Wheeling, IL 60090 Report Number: 16013

END OF REPORT
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